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HOW TO MAKE USE OF THIS PARTS LIST

1.Explanation of codes
1)"*"mark......... means this part is changed from the previous parts book.
As to the details of the change, refer to the “List for information of change”.
2)"#01" o refer to “Note” explanation at bottom of page.
2.Codes on the "Qty” column
= Each numeral indicates the number of parts required.
+ “0.1” and “2.5” indicate the length (in meters) of the respective parts.
3.Parentheses mean that the corresponding part is a subpart that constructs an assembly part.

4 Dotted lines on the Figures indicate assembly parts.
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1. FRAME & MISCELLANEOUS COVER COMPONENTS



REF.NO NOTE PART NO DESCRIPTION B % Qty
1 400-16798 FACE PLATE ASM. AIAFI= 1
2 S$S5-4111215-SP SCREW 11/64-40 L=12 FRXY 11.,/64-40 L=12 2
3 401-52631 LUBRICATION SUPPLEMENT HEEB R EHES 1
4 213-31301 TOP COVER B Ny 7H)I— B 1
5 $S-4110815-SP SCREW 11/64-40 L=8 FR%XY 11/64—-40 L=8 6
6 213-55904 ARM THREAD GUIDE T—LARTFA 1
7 $S-7621040-SP SCREW 3/16-32 L=9.5 ey 3/16-32 L=9. 5 2
8 #01 213-31756 WINDOW PLATE A ASM. JRAGA () 1
9 #01 TA-1450404-R0 RUBBER PLUG D=14.5 L=4 KXt D=14. 5 L=4 1

10 #02 D2112-555-B00 CORD HOLDER, LARGE O-R ~XhFHT A 1
(K #01 213-31202 SETSCREW RXZRY I
12 #01 213-31806 WINDOW PLATE B YRA5 B 1
13 #o1 213-32002 WINDOW PLATE PACKING B YRAZvIFY B 1
14 #01 SS-4110815-SP SCREW 11/64-40 L=8 IR%Y 11,/64-40 L=8 5
15 #01 TA-1250504-R0 RUBBER PLUG rXtY 1
16 #01 213-32309 SIDE COVER I X HIN— I
17 #01 SS-4110815-SP SCREW 11/64-40 L=8 FIRXY 11,/64-40 L=8 1
18 213-31608 BALANCE COVER FEVHN— 1
19 $S-7150910-TP SCREW 15/64-28 L=9 JbeSxy 15/64-28 L=9 1
20 #03 401-25273 THREAD_GUIDE TR 1
21 #03 SS-5090610-SP SCREW 9/64-40 L=6 KNSX%XY 9/64-40 L=6 1
22 401-08675 FRAME THREAD GUIDE ARER(L) 1
23 $S-2090710-TP SCREW 9/64-40 L=7.2 RIVESxRY 9/64-40 L=7. 2 1
24 214-08554 THREAD GUIDE ASM. ART7UT7A (UF) 1
25 214-08505 THREAD GUIDE PLATE ARNTUFAAE @D)
26 179-12106 NEEDLE THREAD PRESSER PLATE NUARNFTIAH M
27 B1132-521-000 THREAD PRESSER PLATE SPRING NJA S FHIA5 )R (1)
28 SD-0380551-SL HINGE SCREW D= 3.80 H=5.5 FJoxy D=3. 8 H=5. 5 (1)
29 $S-2090710-TP SCREW 9/64-40 L=7.2 RIVYSxRY 9/64-40 L=7. 2 1
30 226-51202 AUXILIARY COVER T3 h)— (A bFUYF) 1
31 $5-2090710-TP SCREW 9/64-40 [=7.2 RISy 9/64-40 L=7. 2 2
32 B3138-512-000 TAKE-UP SPRING ADJUSTING PLATE A hRUNRR TPUF4 FI-BYIY 1
33 $S-7090520-TP SCREW 9/64-40 L= 4.5 JIbeSxY 9,/64—-40 L=4.5 1
34 B1111-563-000 BED SLIDE SPRING ARNUA%5 )R 1
35 $S-4110515-SP SCREW 11/64-40 L=5 IR%XY 11/64-40 L=5 2
36 TA-0750704-R0 RUBBER PLUG Xt 2
37 CM-3013000-01 SAFETY LABEL NITDFaoA4r7EYY—)L (F0) 1
38 #01 TA-0620504-R0 CAP Xt 2
39 #02 229-51552 GROUND WIRE ASM. F-Rd-RKR (U3) 1
40 TA-1050504-R0O RUBBER PLUG ~Xtw 1
1 #02 EA-9500B01-00 CABLE BAND ATV 2
42 1#02 TA-1250504-R0 RUBBER PLUG ~Xt> 1
43 #02 TA-0550604-R0 RUBBER PLUG ~Xt 2
44 CM-3002000-01 ATTENTION SEAL AT HFa943—=)b (16) 1
45 229-01805 GROUND MARK ISR -0 1
46 213-32200 OIL SHIELD (LEFT) IRDI\T (BEFD) T
47 #01 228-77609 DUST COVER A NAIN— 1
48 #01 SS-4110815-SP SCREW 11/64-40 L=8 IR%XY 11/64-40 L=8 1
49 #02 401-07950 WINDOW PLATE C 7247 C 1
50 1#02 213-32101 WINDOW PLATE PACKING C JRA4F7IvFY C 1
51 #02 SS-4110815-SP SCREW 11/64-40 L=8 FTRXY 11.,/64-40 L=8 7
52 226-19100 CAP AU RODITFFFvvT (A bFUFY) 1
53 102-01200 RUBBER PLUG I-R=-IoF7F FYVvJ 1
54 $S-4110815-SP SCREW 11/64-40 L=8 FIRXY 11,/64-40 L=8 1
55 #02 $S-6111140-SP SCREW 11/64-40 L=11 ES®RY 11,/64-40 L=11 1
56 #02 WT-0530002-KS TOOTHED WASHER D=5.3 I\YFTHX D=5. 3 I
57 226-02601 BED SCREW STUD Ny RYFaD 2
58 TA-1250504-R0 RUBBER PLUG ~Xt> 1
59 #02 HX-0012300-0A CABLE CLIP T=JIoUv7 2
60 #02 $S-4110815-SP SCREW 11/64-40 L=8 FIRXY 11/64—-40 L=8 2
61 #01 232-08556 AUXILIARY COVER ASM. RIFTAN=-= I
62 232-08507 AUXILIARY COVER Ry 3H)— (1)
63 232-08606 SIDEING PLATE SUPPORT ANUA YT (1)
64 $S-2090520-SL SCREW 9/64-40 L=5 JIVHZRY 9/64-40 L=5 (2)
65 #02 $S-6111140-SP SCREW 11/64-40 L=11 ES®RY 11,/64-40 L=11 1
66 #02 TA-0550604-R0 RUBBER PLUG ~XE> 1
67 #04  213-48909 WINDOW PLATE D YRA45 D 1
68 213-61407 BED SUPPORT PLATE Ny RYPITA% 1
69 $S-6151210-SP SCREW 15/64-28 L=12 ES®Y 15/64-28 L=12 2
70 $S-4150915-SP SCREW 15/64-28 L=9 FIRXY 15/64—-28 L=9 1
71 #02 106-22009 COAD BUSH J—RJwvva 1
NOTE(:*:2) #01...FOR WITHOUT THREAD TRIMMER 3210 # L

#02....FOR WITH THREAD TRIMMER RUDAERA

#03....EXCEPT LU-1509NH LU —-1509 NH %<

#04...OPTIONAL PARTS FTV a3V



2. UPPER SHAFT,LOWER SHAFT DRIVING & BALANCE COMPONENTS
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REF.NO NOTE  PART NO DESCRIPTION @ A& Qty
1 213-32705 UPPER SHAFT DIIY 1
2 213-33000 UPPER SHAFT FRONT METAL DOIIIIAII 1
3 #03 213-33208 BALANCE FoEY 1
4 #01 B1905-563-000 THREAD TAKE-UP LEVER ASM. FUEY 1
5 B1906-051-000 TAKE-UP LEVER PIN FTvEY 99Ivo 1
6 #04 B1907-051-000 TAKE-UP LEVER THRUST PIN TUEY XSARIT T
7 $S-8150822-TP SCREW 15/64-28 L=8 rX%XY 15/64-28 L=8 2
8 213-39106 NEEDLE BAR CRANK ROD JNURDOZSYo0Ov R 1
9 CQ-3030000-00 OIL WICK avy .45

10 CQ-2020000-00 OIL WICK vy .03
ikl B1210-051-000 NEEDLE BAR CRANK PIN NIR= O35V7EY T
12 CQ-5050000-00 OIL WICK vy .03
13 #05 213-32507 COUNTER WEIGHT (A) (36MM) YUFARA (A) (3BMM) 1
14 $S-8150822-TP SCREW 15/64-28 L=8 rXXRY 15/64-28 L=8 2
15 SM-8080812-TP SCREW M8X8 rXXY M8 L=8 2
16 #06 401-97297 UPPER_FEED_CAM_ASM BXEDAL () T
17 $S-8660810-TP SCREW 1/4-40 L=8 rXXY 1/4-40 L=8 (2)
18 213-33109 UPPER SHAFT INNER METAL DIITFAAII 1
19 CQ-2020000-00 OIL WICK vy .15
20 TA-0750704-R0 RUBBER PLUG ~Xtv 1
21 401-97296 HORIZONTAL_FEED_ROD_ASM KEEDOY K () T
22 $S-8660810-TP SCREW 1/4-40 L=8 KXXRY 1/4-40 L=8 (2)
23 213-53008 HORIZONTAL FEED CAM COVER ZANATIUNLTE (1)
24 $S-7110710-SP SCREW 11/64-40 L=7 JIESRY 11/64-40 L=7 (2)
25 213-87402 FELT ZANAFoUOY R F292T71)U K (1)
26 401-43083 BEARING CADDEE I
27 214-02300 UPPER SHAFT BEARING HOOK DIIOGRTFYUII DT 1
28 SM-8060602-TP SCREW M6X6 ~XXY M6 L=6 2
29 #02 213-32903 FLYWHEEL NXZIILR (FA4) 1
30 #04 $S-8150822-TP SCREW 15/64-28 L=8 rXXY 15,/64-28 L=8 2
31 213-87501 LOWER SPROCKET THFATAT YR I
32 B1214-019-000 SPROCKET RING 2707V~ Uvg 1
33 213-87709 SAFETY CLUTCH SPRING TICIVIFINR 1
34 213-87600 SAFETY CLUTCH HOOK FIBIYDF WYX 1
35 B1308-055-000 SAFETY CLUTCH COUNTER-HOOK TUBIY-F FYU WX 1
36 401-13224 COUNTER HOOK SPRING EESSEEESA T
37 B1310-055-000 SAFETY CLUTCH SMALL LINK UV -F ¥I-UvY 1
38 213-87808 SAFETY BASE TICIVIFOT 1
39 B1314-055-000 SAFETY CLUTCH SMALL LINK PIN TUEIY-F yIA-UVT BV 1
40 SS-8660612-TP SCREW 1/4-40 L=6 rXXY 1,/4-40 L=6 2
41 SD-0640322-TP HINGE SCREW D= 6.35 H= 3.2 FUXY D=6. 35 H=3. 2 T
42 SD-0640322-TP HINGE SCREW D= 6.35 H= 3.2 JoxY D=6. 35 H=3. 2 1
43 $S-8111010-TP SCREW 11/64-40 L=9.5 rX%XY 11,/64-40 L=9. 5 1
44 #04 B1312-563-000-A SAFETY CLUTCH PUSH BUTTON TIBIIOFFIREY Y 1
45 RE-0500000-K0 E-RING EAYKXD B 1
46 B1639-051-000 SPRING FIRETT R I
47 B1313-055-000 SAFETY CLUTCH KNOB SLEEVE OBV -F RYV WY 1
48 #04 213-33703 SAFETY CLUTCH DISC FPIOBIVOFIUINY 1
49 $S-8150710-TP SCREW 15/64-28 L=7 rXRY 15/64-28 L=7 1
50 #04 $S-8150710-TP SCREW 15/64-28 L=7 KXy 165/64-28 L=7 2
51 400-38700 THRUST COLLAR ASM. SEITVRASANAT— (D3) 1
52 400-38702 THRUST COLLAR JEIOIRSA DT (1)
53 SS-8661030-SP SCREW 1/4-40 L=10 ~XXRY 1/4-40 L=10 (2)
54 SB-1200002-00 BEARING 20X42 RNFPUVY 20X42 (1)
55 SS-7120760-SP SCREW 3/16-28 L=7.0 RSy 3,/16-28 L=7 2
56 #02 400-55028 NEEDLE BAR CRANK ROD NIRDZZ770v R T
57 #03 226-06206 SPACER Y JINUFFIR—BY 1
58 #03 213-33307 BALANCE SLIDE SHAFT TFTUEVRSARIY 1
59 #03 401-04367 SAFETY CLUTCH PUSH BUTTON REEBIHRS Y 1
60 #03 $S-8660530-TP SCREW 1/4-40 L=4.5 ~XXY 1/4-40 L=4.5 2
61 #o1 213-33406 BALANCER NS5 — T
62 #01 $S-8151550-SP SCREW 15/64-28 L=15 rXXY 15/64-28 L=15 2
63 #03 213-33901 SAFETY CLUTCH DISC FPIOBIVOFIVINY 1
64 #01 213-34008 FLYWHEEL NZXZJIY (D970 40FY) 1
65 #03 213-93152 FLYWHEEL ASM. JIN\XZIILR (U2) 1
66 213-93103 FLYWHEEL NZI=TTR [&D)
67 SS-8150822-TP SCREW 15/64-28 L=8 rXXY 15/64-28 L=8 (2)
68 M4007-110-0AA MAGNET FITTING BASE A ASM. RIORY N NIYTYAL A U= (1)
69 M4007-110-0AB MAGNET FITTING BASE B ASM. IRV N MUYTYL B U= (1)
70 WP-0450801-SD WASHER 4.5X10X0.8 ESYHR 4. 5X10X0. 8 (2)
71 SS-6111210-SP SCREW 11/64-40 L=12 ESXY 11.,/64-40 L=12 )
72 #03 400-24855 CONTAIN SYNCHRO ASM. FAVOIYYoO (UF) 1
73 #03 106-04809 SCREW JI\YTFUFE AT—H— bIARY 2
74 #03 HX-0012300-0A CABLE CLIP T=2JIouvI 1
75 #03 $8-4110815-SP SCREW 11/64-40 L=8 FRRY 11,/64-40 L=8 1
76 213-87907 ADJUSTING PIN (1.2) hAIa7IFIoe(EY (1. 2) T
77 #02 B1905-241-H00 THREAD TAKE-UP LEVER FoEY 1
78 #02 213-32606 COUNTER WEIGHT (B) (38MM) YUPARA (B) (38MM) 1
79 #02 213-52505 TRIANGULAR CAM ZANAFOVY VNI A 1
80 400-16148 THRUST COLLAR B WASHER IHIIRSA DT BYHR 1
81 400-38692 UPPER SPROCKET DIXTOT Y K T
82 SS-6661110-SP SCREW 1/4-40 L=11 ESXY 1/4-40 L=11 2
83 226-04300 TIMING BELT FA=ZVINIL 1
84 #07 213-39502 UPPER FEED CAM (3.5) DIAOUNBL (3. B) 1
85 #07 SS-8660810-TP SCREW 1/4-40 L=8 rARY 1,/4-40 L=8 2
NOTE(;F5E) FOR LU-1509N LU—-1509NA

FOR LU-1509NH LU—-1509 NH A

FOR LU-1511N-7 LU=1511N-7H

FOR LU-1509N,LU-1509NH LU-1509NLU-1509NHH

FOR LU-1509N,LU-1511N-7 LU-1509NLU-1511N-7H

....FOR LU-1509N,LU-1509NH LU-1509N,LU-1509 NH
(WITHOUT THREAD TRIMMER) GripoEL) A
...FORLU-1511N-7 LU-1T511N=-7
(WITH THREAD TRIMMER) GrélbfdE) A




3. NEEDLE BAR ROCKING COMPONENTS
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REF.NO NOTE PART NO DESCRIPTION B % Qty
1 230-02009 NEEDLE BAR FRAME J\URDID RS A 1
2 214-05204 HINGE STUD JNUIRDID ROFAIT 1
3 228-14909 FELT DOV FaDATIILE 1
4 #02  MC-0190R16-00 NEEDLE 190R #160 J\U YaXww190R #160 1
5 SS-8151150-TP SCREW 15/64-28 L=10.5 rXxRY 15/64—-28 L=10. 5 1
6 B1437-051-000 OIL WICK RETAINER I-K- TYTOF IV PIT 1
7 B1411-057-0A0 NEEDLE BAR CLAMP ASM. NUR=-F+ U= 1
8 B1411-057-000 NEEDLE BAR CONNECTION JNUR—-4F (1)
9 SS-7110910-SP SCREW 11/64-40 L=8.5 JbeZxyY 11./64-40 L=8. (1)

10 B1412-051-000 FELT JNUR-=F+ TIILb (1)
11 228-14909 FELT PP EIRWEYIN 1
12 S$S-7080510-TP SCREW 1/8-44 L=4.5 JIbleZxY 1/8-44 L=4.5 1
13 #01 M1351-7B1-600 NEEDLE 135X17 #160 ¢ 135X17 #160 1
14 214-38007 UPPER FEED BAR GUIDE DIATURDAFA R 1
15 SS-7110910-TP SCREW 11/64-40 L= 8.5 RIbeESx%Y 11/64-40 L=8. 2
16 213-88400 ROCKING BASE GUIDE JNIIRDIDROTA 7T A 1
17 SS-7110830-SP SCREW 11/64-40 L=7.5 JIeESRY 11,/64-40 L=7. 2
18 213-38603 ROCKING BASE GUIDE (B) J\UIRDIAD ROGTAL T A (B) 1
19 $5-6091022-TP SCREW SRy 2
20 213-38801 ROCKING FRONT ARM NURDID ROEBYTHF 1
21 SM-8080802-TP SCREW KXY 2
22 213-38900 ROCKING SHAFT NURSDID RHIS 1
23 B1414-232-000 SQUARE BLOCK hod< 1
24 B1410-771-000 STUD J\UiR—= I—=RK— AHoOAXIT 1
25 213-39304 ROCKING SHAFT FRONT METAL JNURDIDRIIIIIATI 1
26 400-27746 BUSHING REAR JNURDIDORTIT7 R XF)L 1
27 213-39056 ROCKING REAR ARM ASM. JNURDIDRDOADTOT (UF) 1
28 213-39007 ROCKING REAR ARM NURDIDRY 9 T5F (1)
29 SS-6152440-SP SCREW 15/64-28 L=23.5 ESx%Y 15/64-28 L=23. 5 (1)
30 213-47406 ROCKING REAR ARM FELT JAURDIDRY JI979F77T)U (1)
31 EA-9500B01-00 CABLE BAND VEZAIAVAN )
32 #03  B1401-246-000 NEEDLE BAR J\UIRD 1
33 #03 B1418-141-H00 NEEDLE BAR THREAD GUIDE JNUR—A =7 1
34 CQ-2020000-00 OIL WICK avy 0.05
NOTE(;E52) #01...FOR LU-1509N,LU-1511N-7 LU-1509N, LU-1511 N-7H
#02....FOR LU-1509NH LU—-1509 NHHA
#03....FOR LU-15T1N-7 LU-15T1 N—-7H



4. PRESSURE ADJUSTING & UPPER FEED MECHANISM COMPONENTS

BED - X DB

a

WAE




REF.NO NOTE  PART NO DESCRIPTION @ A& Qty
1 213-40401 UPPER FEED SHAFT DIOFoUIY 1
2 213-40500 UPPER FEED FRONT ARM DOFOUEYITOFT 1
3 SS-8660612-TP SCREW 1/4-40 L=6 rXRY 1,/4-40 L=6 2
4 400-39326 FRONT METAL DOFOUIIIIAZ) 1
5 213-78302 FEED ROCK SHAFT METAL AANAFTIUITXZ ) 1
6 229-04155 MAIN SHAFT THRUST COLLAR ASM. DOIDASARNDT (UF) T
7 229-04106 MAIN SHAFT THRUST COLLAR DIIIRASA NI (1)
8 $S-8660610-TP SCREW 1/4-40 L=6 rX%XY 1,/4-40 L=6 (2)
9 $S-8150710-SP SCREW 15/64-28 L=7 rXXRY 15/64-28 L=7 1
10 TA-0750704-R0 RUBBER PLUG ~Xt 1
ikl 400-33027 UPPER FEED LINK ASM. DIFOUUTT (U3) 1
12 400-33026 UPPER FEED LINK DIFOUUTY (1)
13 213-47109 FELT UOFoUUYoTT)UN (1)
14 EA-9500B00-00 CLIP CV-70S TYVINRYR 60 (2)
15 CQ-3000000-FO OIL FELT OvR JIWh (0.0028)
16 400-18339 SCREW P I
17 B1414-555-000 SLIDE BLOCK JNURDE*E PrF+430 1
18 WP-0501046-SC WASHER 5 X 13 X 1 ESHHR BX14X1 1
19 400-33029 TRIANGULAR LEVER ASM. YrhoFa (U3) 1
20 $S-7110510-SP SCREW 11/64-40 L=5 JIES%Y 11,/64-40 L=5 1
21 B1414-555-000 SLIDE BLOCK NIRDFF  7rF+430 T
22 105-09701 FELT UIO-5 JRUOYEIINLE 1
23 400-18341 WALKING BAR DRIVING LINK DOFOUIAYRIUTY 1
24 400-33033 WALKING BAR B DIFOUIY B 1
25 B1467-053-0A0 WALKING BAR ASM. DOFOUNR VIR- I= 1
26 B1468-053-000 WALKING BAR SPRING DOFTUR- FTI/X T
27 $S-6151780-SP SCREW 15/64-28 L=17.0 ESxyY 15/64-28 L=17 1
28 214-06509 UPPER FEED GUIDE PLATE DIFOUHARAY 1
29 262-25201 ROLLER A4 ~FUKRY 30 1
30 $S-6151920-SP SCREW 15/64-28 L=19.0 ESxY 15,/64-28 L=19 1
31 SS-8110520-TP SCREW 11/64-40 L= 4.5 EHRC 11,/64-40 L=4. 5 T
32 #01 D1456-055-B00 HINGE SCREW DOFoU OYRYURY 1
33 #01 D1455-055-B00 CONNECTING STUD UoFoU QYR LyovIs 1
34 #01 WP-0482086-SD WASHER 4.8X11.5X2 ESHYHR 4. 8X11. 5X2 1
35 #01 NS-6110530-SP NUT 11/64-40 OYvAHoFYE 11,/64-40 1
36 #01 214-37900 UPPER FEED REAR ARM DOFTUIDTOFT 1
37 #01 SM-6062502-TP SCREW M6 L=25 OYAI7FRILS M6 L=25 1
38 $S-7150740-SP SCREW 15/64-28 L=7 JeSxY 15/64-28 L=7 1
39 400-33035 PRESSER BAR HOLDER B ASM. FAHYIRDI+E B (U3) 1
40 400-33034 PRESSER BAR HOLDER B FUIRDSI+ B (1)
41 SS-7110910-TP SCREW 11/64-40 L= 8.5 NIVESXY 11/64-40 L=8.5 M
42 213-40906 PRESSER ADJUSTING SCREW FHIFIvtYRY 1
43 229-07604 PRESSER SPRING REGULATOR NUT FHIFIVLYRIFY N 1
44 B1502-246-000 PRESSER SPRING AHI FIvEY )R 1
45 SD-0800481-SP HINGE SCREW D=8 H=4.9 %y D=8 H=4. 9 1
46 21451752 HOLDING PLATE COMPL. ARIVXDT A% (TVID) T
47 B1462-053-000 THREAD RELEASE SPRING ARV DTAE )R 1
48 214-06103 PRESSER LIFTER LEVER FHIFTUIN— 1
49 214-06608 GUIDE PLATE SPACER HA RAZIANR—F 1
50 229-07109 PRESSER BAR BUSHING, LOWER FHIRDIEIAZI) 1
51 NS-6150430-SP NUT 15/64-28 OVAZFYR 15/64-28 T
52 214-51505 PRESSER BAR FH IR 1
53 #02 SM-8050602-TP SCREW M5 L=6 rX®Y M5EX0. 8 L=6 2
54 #02 EA-9500B01-00 CABLE BAND VotV R 1
55 400-18340 SCREW FURY 2
56 #02 SL-4040881-SC SCREW M4 [=8 TFARYE FROIRY M4 L[=8 2
57 #02 107-74354 UPPER AND LOWER DIAL ASM. AUAIIDTIAVIL (UF) 1
58 107-74305 VERTICAL DIAL aADIY 3T FA V) (1)
59 107-74404 VERTICAL CAM aAYIY 3T AL (1)
60 #02 107-15100 VERTICAL DIAL SHAFT BUSHING AU AI3OTIAVILI T Twa 1
61 #02 401-08542 VERTICAL ADJUSTING CAM XE ENEmAL I
62 #02 107-15704 VERTICAL DIAL PIN VIV 3T vILEY 1
63 #02 B1526-527-00G SPRING FHIFPY )% 1
64 #02 $S-6110630-TP SCREW 11/64-40 L=6 ES%Y 11,/64-40 L=6 1
65 #02 213-41607 VERTICAL ADJUSTING ARM dYIY395 FaveyoTF 1
66 #02 107-15308 PIN NIATTADTEY T
67 #02 SM-6051402-TP SCREW M5X0.8 L=14 OYvAHIF7FRIL S 1
68 #02 213-41508 VERTICAL CHANGE BASE SHAFT AVAYIVIANVAVEIAIY 1
69 #02 107-18203 FEED SHAFT FRONT METAL AANATIUIIIIAS) 1
70 #02 107-14202 VERTICAL CHANGE BELT A0 AVIVTNIAVEA 1
71 #02 213-39601 UPPER FEED STOPPER PLATE (A) DIFTUARYIAE (A) 1
72 #02 SM-1050801-SR SCREW M5 L=8 H$5%Y M5X0. 8 L=8 1
73 #02 213-39700 UPPER FEED STOPPER PLATE (B) DOFOUXMYIRAE (B) 1
74 #02 $S-7111120-TP SCREW qIbeSRY 2
75 #02 107-13501 SPRING HOOK AUV 305 IoN\RhF D 2
76 #02 107-16504 VERTICAL SHAFT SPRING D935 ITx% T
77 #02 B3416-552-000 CONNECTING ROD HINGE SCREW EY7s 3OR- FuxY 2
78 #02 RE-0500000-K0 E-RING EASRXD 5 2
79 #02 213-39809 UPPER FEED DOG SPRING HOOK YIATUINRAYT 1
80 #02 $S-7110830-SP SCREW 11/64-40 L=7.5 JIESRY 11,/64-40 L=7.5 1
81 #02 400-75553 ECCENTRIC ROD(SET) BXOALOVE (Bv ) 1
82 CQ-2520000-00 OIL WICK vy 0.02
83 #02 107-13808 CONNECTION LINK PIN B LorwUvoETB 1
84 #02 401-07949 CONNECTION LINK B U oB 2
85 #02 107-14608 CONNECTION LINK B SUPPORT PIN LooryUvoBYIEY 2
86 #02 SM-8050602-TP SCREW M5 L=6 FXXY M5EX0. 8 L=6 ?
87 #02 213-40005 UPPER FEED LINK (B) DoFxoUUYT (B) 1
88 #02 210-48707 HINGE SCREW TrOXHAR FoRY 1
89 #02 RE-0800000-K0 E-SHAPED SNAP RING (8MM) EHZ RXT 8 1
90 #02 213-40302 UPPER FEED REAR ARM (B) DOAoUTDTOFT (B) 1
91 #02 SM-6052002-TP SCREW M5 =20 OYVAZ7FRILE M5EX0. 8 L=20 T
92 #02 213-37803 FEED ADJUSTING BASE SUPPORT FOUFIVEYIAPYT 1
93 #02 $S-8150710-SP SCREW 15/64-28 L=7 rXXRY 15/64-28 L=7 1
94 #02 400-24852 VERTICAL DETECTOR SWITCH ASM. aAUAYIOT DT IIaAVRAvF I 1
NOTE(;FE) #01...FOR LU-1509N,LU-1509NH LU-1509N, LU-1509NHH

#02...FOR LU-1511N-7

LU-T1T51T1N-7H



5. FEED MECHANISM COMPONENTS
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REF.NO NOTE PART NO DESCRIPTION @ & Qty

1 214-51851 FEED BASE ASM. FOUSALO= 1
2 214-51802 FEED BASE FoUSFA (1)
3 214-51901 FEED BASE FORK FOUTATHIRE ()
4 $5-9151440-CP SCREW 15/64-28 L=14 OvhsMRILk 15/64-28 L=14 ()
5 WP-0621016-SD WASHER 6.2X13X1 ESHHR 6. 2X13X1 (1)
6 SM-8050502-TP SCREW M5 L=5 XX 1)
7 B1604-012-000-A FEED BAR SHAFT FOUGALIY 1
8 RE-0500711-KP SNAP RING 5 UAZRAD B 1
9 CQ-2020000-00 OIL WICK avy 0.14
10 213-64104 FEED ROCKER FOUIADT 1
EK] SS-7111410-SP SCREW 11/64-40 L=14 JILESRY 11.64-40 L=14 2
12 226-09408 FEED ROCK SHAFT RANAFOUIY 1
13 213-78302 FEED ROCK SHAFT METAL ZANAFOUIIAZ ) 2
14 $5-8151150-TP SCREW 15/64-28 L=10.5 rX%XY 15/64-28 L=10.5 1
15 #03 B3025-141-H00-A CONNECTING ARM FHIOIILR 1
16 S$56121270-TP SCREW 3/16-28 L=12 ESXY 3/16-28 L=12 T
17 229-04155 MAIN SHAFT THRUST COLLAR ASM. DDIIRASANIT (UF) 2
18 229-04106 MAIN SHAFT THRUST COLLAR DOIIASA NI (1
19 $5-8660610-TP SCREW 1/4-40 L=6 RXXY 1/4-40 L=6 (2)
20 102-05201 NEEDLE BAR FRAME ROD J\UR= I-R-0OVR 1
21 SD-0900701-TP HINGE SCREWD=9 H=7 FUXI D=9 N=7 T
22 NS-6680320-SP NUT 9/32-28 ovhsFvhk 9/32-28 1
23 213-37506 FEED ADJUSTING BASE FOUF3vRYEIA 1
24 213-37704 FEED ADJUSTING BASE COVER FOUFIVRYIATH 2
25 SS-7110910-TP SCREW 11/64-40 L= 8.5 JIESRY 11/64-40 L=8.5 4
26 213-37407 SQUARE BLOCK FoUF3oeYAZIN 2
27 #04 213-37803 FEED ADJUSTING BASE SUPPORT FOUFIvRYI(YYT 2
28 $5-8150822-TP SCREW 15/64-28 L=8 rX%XY 15/64-28 L=8 2
29 213-38306 FELT SUPPORT JTIUNAYT 1
30 $5-7090610-SP SCREW 9/64-40 L=6 JIeSRY 9/64-40 L=6 2
31 213-37902 ECCENTRIC PIN FoUF3DRINITIEY T
32 $5-7090910-TP SCREW 9/64-40 L=8.5 eSSy 9/64-40 L=8.5 2
33 213-37308 FEED ADJUSTING ROD FoUF3oevOy R 1
34 SD-0800402-TP HINGE SCREW D=8 H=4 FoxY D=8 H=4 1
35 213-37605 SPRING FoUF30EYIA Ev/lUIR 1
36 400-19926 SPRING HOOK EVIRUREAT T
37 SS-6111610-SP SCREW 11/64-40 L=16 ES%Y 11/64-40 L=18 2
38 #05 213-37209 FEED ADJUSTING A FOUFIVERYA 1
39 B1610-512-000 FEED DRIVING SLIDE BLOCK y3-» FoU HoIX 1
40 SM-6061802-TP SCREW M6 L=18 OYAIT7FRIL b 1
41 #05 213-36805 FEED DIAL A FOUFAVIL A T
42 #02 213-36904 FEED DIAL B FoUS4 VL B 1
43 $5-6121860-SP SCREW 3/16-28 L=18 ES*%Y 3/16-28 L=18 1
44 229-01805 GROUND MARK ISURY -0 1
45 R0-0922702-00 RUBBER RING ouvy 1
46 229-12000 FEED REGULATOR PIN FoUFITEYVEY 1
47 229-12109 FEED REGULATOR PIN SPRING FOUFIVEYEVIR 1
48 213-36656 FEED LINK ASM. ZANAF UG () 1
49 213-36607 FEED LINK AANAFOUUVH (1)
50 400-09103 CONNECTING FORKED LINK PIN JHRFIVRIUIIEY (1)
51 CQ-2020000-00 OIL WICK avy (0.04)
52 SM-8050612-TP SCREW M5X6 AX®%Y MBX0. 8 L=6 (1)
53 #02 112-72614 FEED SPRING HOOK FOULIN= NRRHT 1
54 213-78906 FEED LINK PIN ZANAFOUUVIEY 1
55 SD-1000801-SH HINGE SCREW D=10 H=8 #vxY D=10 H=8 1
56 #03 SS-6110520-TP SCREW 11/64-40 L=4.5 ESXY 11/64-40 L=4.5 T
57 #03 401-08541 FEED ROCK SHAFT HINGE SCREW KT EELERRER A U 1
58 #03 WP-0650876-SD WASHER 6.5X13X0.8 ESHH%Z 6. 5X13X0. 8 1
59 #03 NS-6150310-SP NUT 15/64-28 OYAZFYh 15/64-28 1
60 #05 213-36300 BACKWARD FEED LEVER SHAFT FroFoUUN=VY 1
61 #02 213-38108 FEED ADJUSTING B FoOUF3DEYB T
62 CS-1201010-SH THRUST COLLAR ASM. D=12 W=10 2AS5AKDT D=12 W=10 2= 1
63 CS-1201011-SH THRUST COLLAR D=12 W=10 2AS5AKDT D=12 W=10 (1
64 $5-8660610-TP SCREW 1/4-40 L=6 RXXY 1,/4-40 L=6 (2)
65 RE-0900000-KO E-RING 9 EASRXD 9 1
66 #05 213-88004 REVERSE FEED ROCK SHAF FvIOFoUUI— T
67 #01 $S-6120930-TP SCREW 3/16-28 L=9 ES®Y 3/16-28 L=9 2
68 #02 213-36409 BACKWARD FEED LEVER SHAFT B FvoFoUUN-YS B 1
69 #02 WP-0502616-SD WASHER S YH% 1
70 #02 SS-7112420-SP SCREW 11/64-40 L=24 RILESRY 11/64-40 L=24 1
71 #03 213-37803 FEED ADJUSTING BASE SUPPORT FOUF3oRVIATTT T
72 #03 214-30400 FEED ADJUSTER SUPPORT FOUFIVRYI(YYT 1
73 #04 226-09309 FEED ROCKER SHAFT CRANK AANAFGUDT 1
74 #02 229-52501 BACK LEVER STOPPER Ny T U= k) (— 1
75 #04 SD-0900701-TP HINGE SCREW D=9 H=7 Yoxy D=9 N=7 1
76 #04 NS-6680320-SP NUT 9/32-28 OVAZFYK 9/732-28 T
77 #02 213-52703 FEED TRIANGULAR CAM PIN FOUYYHIALEY 1
78 #02 100-83202 REAR CRANK e by s iivby 1
79 #02 213-52604 FEED TRIANGULAR CAM ROD FOUYYAIALDY R 1
80 #02 $5-8150822-TP SCREW 15/64-28 L=8 hXxY 15/64-28 L=8 1
81 #02 213-37001 BACKWARD FEED LEVER B FvoF UL —B T
82 #02 213-37100 BACKWARD FEED PRESSER PLATE FroFoUFIAS 1
83 #02 SS-7110710-SP SCREW 11/64-40 L=7 RIESRY 11./64-40 L=7 3
84 #02 213-52901 BACKWARD FEED LINK FULCRUM FvoFoUUIIITY 1
85 #02 WP-0612056-SD WASHER 6.1X18.5X2 ESHHZ 6. 1X18. 5X2 1
86 #02 WS-0610002-KP SPRING WASHER JERTAxR 1
87 #02 $5-6153012-TP SCREW 15/64-28 OYAI7FRILE 156/64-28 1
88 #02 400-39454 CHANGE BASE XD ZHE 1
89 #02 D2461-481-C00 CONNECTING PIN ISVIV-EY 1
90 #02 260-23200 FEED CAM ROLL FoUHL30 1
91 #02 RE-0400000-K0 E-RING 4 EAFTRXT 4 I
92 #02 $5-6090910-SP SCREW 9/64-40 L=9 ES®RY 9,/64-40 L=9 2
93 #02 SS-7120710-SP SCREW 3/16-28 L=7 JeS2Y 3/16-28 L=7 1
94 #02 400-23289 SPRING SUSPENSION WD L) \—([F R 1
95 #02 137-89201 TENSION SPRING €r3ad eviU xR 1
NOTE(:2) #01...FOR LU-1509N LU-1509NH
#02...FOR LU-1509NH LU-1509NHA
#03...FOR LU-1511N-7 LU-1511N-7/
#04...FOR LU-1509N.LU-1509NH LU-1509N, LU-1509NHHA
#05...FOR LU-1509N.LU-1511N-7 LU-1509N, LU-15T1N-7/
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6. HOOK SHAFT & LOWER SHAFT COMPONENTS
o - TRk

o—12
254 S;ﬁ?/////w 11

7-52%%—4 %710.57

16 i;ﬁ

13-45~52{£§
17
14-58{%%
18

23.30:59

_'|'|_



REF.NO NOTE PART NO DESCRIPTION B % Qty
1 #03 213-90000 HOOK SHAFT BASE (RIGHT) A hFUDTITEA (ZF) 1
2 #03 213-34909 INNER HOOK GUIDE LINK FHART VFAUY 1
3 B1821-051-000 CRANK SCREW STUD FTHAY Fror4 5oV 1
4 CQ-2020000-00 OIL WICK avy .01
5 NS-6110420-SP NUT 11/64-40 OvAIFYE 11,/64—-40 1
6 #03 213-35500 GUIDE ARM (FOR THREAD CUTTING) FAARTOFADT (A FFUTD) 1
7 #03 213-35708 INNER HOOK GUIDE ARM SHAFT FTHAITPVFADTIY 1
8 $S-7111810-TP SCREW 11/64-40 L=18 RISy 11,/64—-40 L=18 1
9 CQ-2020000-00 OIL WICK avy .01

10 #03 213-35807 INNER HOOK GUIDE FTHAYT A 1
1 WP-0371016-SD WASHER 3.7X8X1 ESHHAX 3. 7X8X1 I
12 $S-6090810-SP SCREW 9/64-40 L= 7.5 ESxXY 9/64-40 L=7.5 1
13 1#04 101-11102 THRUST WASHER 1.3 DRITDTAZ)N RAZARAE 1. 3 1
14 #03 213-78401 HOOK SHAFT UPPER METAL HRITDDXZ) (4 hFUTD) 1
15 213-34701 HOOK SHAFT LOWER METAL ARITIIXE ) 1
16 101-09908 SADDLE INSTALLING BLOCK, UPPER hRITFARX DT I
17 101-12407 SADDLE INSTALLING BLOCK, LOWER IRIGIA X V5 1
18 $S-6153040-SP SCREW 15/64-28 L=30 FSxY 15/64-28 L=30 1
19 WP-0850002-SP WASHER 8.5X18X1.6 ESHHx 8. BX18X1. 6 1
20 SM-6082502-TP SCREW M8 L=25 OVvAOT7FRIL 1
21 #03 B1834-512-000-A OIL ADJUSTING SCREW IU3—- FI-twuxy 1
22 NS-6110420-SP NUT 11/64-40 OvAhHIFYE 11,/64-40 1
23 #03 213-87055 THREAD TRIMMER HOOK ASM. A NFUAT () 1
24 #03 213-34800 ALUMINUM BOBBIN WITH KNURL FZILEREY (O—Lw bY=F) 1
25 213-33604 LOWER SHAFT VI 1
26 214-27307 LOWER SHAFT METAL , REAR SEITT RXF)D T
27 $S-8110422-TP SCREW 11/64-40 L=4 rXXRY 11,/64-40 L=4 2
28 $S-8151150-TP SCREW 15/64-28 L=10.5 rXXRY 15,/64-28 L=10.5 1
29 B1803-515-0A0 BUSHING ASM., INTERMEDIATE VEIY FAXIIL U= 1
30 #02 B1830-563-BA0 HOOK ASM., FOR EXTREME THICK T h~ o= 1
31 #03 S5-8151150-SP SCREW 15/64-28 L=10.5 KXXY 15,/64-28 L=10. 5 I
32 $S-8151150-TP SCREW 15/64-28 L=10.5 XY 15,/64—-28 L=10.5 1
33 213-78104 VERTICAL FEED CAM JavsrFoUhA 1
34 $S-8150510-TP SCREW 15/64-28 L= 4.7 rXRY 15/64—-28 L=4. 7 1
35 #04 B1817-051-000 HOOK DRIVING SHAFT GEAR, SMALL v3- RINIILY 1
36 S5-8660670-SP SCREW 1/4-40 L= 6.1 KXY 1,/4-40 L=6. 1 I
37 $S-8660530-TP SCREW 1/4-40 L=4.5 rXRY 1,/4-40 L=4.5 1
38 401-62860 HOOK DRIVING SHAFT GEAR ASM RUE (K) # 1
39 $5-8660810-TP SCREW 1/4-40 L=8 AXRY 1/4-40 L=8 (2)
40 B1816-051-000 HOOK DRIVING SHAFT GEAR, LARGE FA4 RINTILR @D)
1 #03 SQ-1110401-MZ CONNECTING SCREW FA-JUITIRY 2
42 1#03 226-11909 OIL PUMP SHAFT FaDIARYTIY 1
43 #03 SS-8660530-TP SCREW 1/4-40 L=45 rXRY 1,/4-40 L=4.5 3
44 #03 226-11701 PLUNGER BUSHING, B VEIO TSI v—XI)L B 1
45 #o4 101-09700 THRUST WASHER, A ARITDDXIN ASARAE A 1
46 #04 101-09809 THRUST WASHER, B HARITDTXZI XAZARAY B 1
47 #04 101-10906 BUSHING THRUST 1.1 DRITDDTAI)N RATZARAE 1.1 1
48 #04 101-11003 THRUST WASHER 1.2 HARITIDXZIN RSARAE 1. 2 1
49 #04 101-11201 THRUST WASHER, F ARITDDIXZIN ASARE 1. 4 1
50 #o4 101-12506 THRUST WASHER 1.6 NDRITDTAL)N RAZARAE 1. 6 1
51 #04 101-12605 THRUST WASHER 1.7 HARITDTXZN AZARE 1. 7 I
52 #04 101-12704 THRUST WASHER 1.8 WRITDTAI)N ATARAE 1. 8 1
53 #05 213-35005 HOOK SHAFT BASE (RIGHT) IRDFADIAAYIIIA (ZF) 1
54 #05 B1820-563-000 BOBBIN CASE OPENING LEVER LINK FHART VAUV Y 1
55 #05 B1822-563-000 BOBBIN CASE OPENING LEVER CRANK FTAHHAY TUFAOT 1
56 #05 B1823-051-000 OPENING LEVER CRANK PIN FTAAY T7UOFADF TIU 1
57 #05 B1824-563-000 BOBBIN CASE OPENING LEVER >ThHAY FrrA 1
58 1#05 213-78500 HOOK SHAFT UPPER METAL ARITIDIXZ ) 1
59 #01 B1830-563-0A0 VERTICAL-AXIS SEWING HOOK ASM. h~v o= 1
60 #05 B9117-563-000 BOBBIN =% 1
61 #04  400-42611 HOOK DRIVING SHAFT GEAR HRITZINTILN I
62 #05 B1843-563-000 OIL ADJUSTING SCREW H~¥ 2U3a- FIA-tLYRY 1
NOTE(;F:2) #01...FOR LU-1509N LU—-1509NH

#02...FOR LU-1509NH LU—-1509 NHHE

#03...FOR LU-1511N-7 LU—-1511N—-7H

#04...SELECTIVE PARTS EIRBE

#05....FOR LU-1509N,LU-1509NH LU-T509N, LU-1509NHAE
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7. THREAD CUTTING COMPONENTS (FOR LU-1511N-7)
AREYIOBEFK (LU-1511 N—-7H)
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REF.NO NOTE PART NO DESCRIPTION B2 % Qty
1 213-89200 MOVING KNIFE NP 1
2 SM-6030802-TP SCREW M3X0.5 L=8 OvAo7FRIbs M3X0. 5 L=8 2
3 WP-0320501-SC WASHER M3 ESHYAR 3. 2X7X0. 5 2
4 213-89556 FIXED KNIFE BASE (RIGHT) ASM. OTAARZARYIA (ZF) (U3) 1
5 213-89507 FIXED KNIFE BASE (RIGHT) OTAARARYA (ZF) (1)
6 213-89309 FIXED KNIFE T4 XX M
7 213-89408 CLAMP SPRING IS5 TI\NR (1)
8 $S-7060610-SP SCREW 3/32-56 L=5.5 JbeSxyY 3,/32-56 L=5 (2)
9 $S-7060610-SP SCREW 3/32-56 L=5.5 RSy 3,/32-56 L=5 (2)

10 SM-6041202-TP SCREW M4X0.7 L=12 OVYAoT7FRIL 2
11 WP-0430800-SC WASHER M4 ESHAX JAYNIL M4 2
12 401-01351 THRUST COLLAR ASM. ASARERFHE) 1
13 229-17009 THRUST COLLAR T2 SR MERITHED (1)
14 $S-8110422-TP SCREW 11/64-40 L=4 AXXRY 11,/64—-40 L=4 (2)
15 213-54501 THREAD CUTTING STOPPER (RIGHT) A MU BY)— (ZF) 1
16 SS-7111120-SP SCREW 11/64-40 L=10.5 NILES®RY 11,/64-40 L=10 I
17 213-53750 VERTICAL FITTING BASIS ASM. IAYRIY NIYTEA (UF) 1
18 213-53701 VERTICAL FITTING BASIS Jav ROy NJYTEA (1)
19 $S-8110510-SP SCREW 11/64-40 L=5 XY 11,/64—-40 L=5 (2)
20 213-54006 THREAD CUTTING DRIVING PLATE A hFUTRDAH (1)
21 101-16804 SHAFT HLIYTI-R=II75 M
22 401-19279 THREAD CUTTING ROLLER ARM ASM. X0 IO ) (1)
23 401-04369 CAM ROLLER SHAFT ALI0OE (1)
24 D2430-555-B00 SNAP RING hLO-5 Yo CcUvY (1)
25 401-04368 THREAD CUTTING ROLLER ARM AU IO (1)
26 D2427-555-B00-B CAM ROLLER ALO-5 )
27 CS-070081B-SH THRUST COLLAR ASM. D=7 W=8 2AS2AMDT D=7 W=8 4= (1)
28 CS-0700811-SH THRUST COLLAR D=7 W=8 2ASZANT D=7 W=8 (1)
29 $S-8110510-SP SCREW 11/64-40 L=5 rXRY 11,/64—-40 L=5 (2)
30 $S-6151812-TP SCREW 15/64-28 L=18 OvAo7FRILs 15/64—-28 L=18 2
31 213-54105 CONNECTING PLATE ARNFUIIUITIAE ?
32 213-54204 STOPPING PLATE LT YAT NAAE 1
33 SD-0640325-SP HINGE SCREW FIRY 1
34 $S-6111140-SP SCREW 11/64-40 L=11 ESRY 11/64-40 L=11 2
35 213-89903 THREAD TRIMMER CAM A hFUDA 1
36 SS-8660612-TP SCREW 1/4-40 =6 KXRY 1,/4-40 L=6 2
37 213-89705 ROCKING ARM (RIGHT) AU RDOTFT (2F) 1
38 $S-6121610-TP SCREW 3/16-28 L=15.5 5%y 3/16—-28 L=15.5 1
39 SD-0640325-SP HINGE SCREW FoRY 1
40 SD-0640482-SP HINGE SCREW D= 6.35 H=4.8 Foxy D=6. 35 H=4. 8 1
41 213-55102 THREAD CUTTING SOLENOID ARFUVYD /AR 1
42 213-54600 SOLENOID FITTING PLATE VU/ARNIYTAS 1
43 $S-6151040-SP SCREW 15/64-28 L=10 ES®%Y 15/64-28 L=10 2
44 SM-6040802-TP SCREW M4X0.7 L=8 OYVAoI7FRIL 2
45 213-54709 SOLENOID CONNECTING PLATE VA RUITYDT 1
46 SS-6110710-TP SCREW 11/64-40 L= 6.5 ESXY 11./64-40 L=6.5 2
47 HK-0346400-0A TERMINAL, FEMALE AZT==FIL NS 1
48 HK-0346101-20 HOUSING 12P N\DYvg 12P 1
49 EA-9500B01-00 CABLE BAND VOBV R 1
50 213-54907 MOVING KNIFE SHAFT ROXZRIH 1
51 WS-0610002-KP SPRING WASHER JRHAX 2
52 WP-0621016-SD WASHER 6.2X13X1 ESHHR 6. 2X13X1 2
53 213-90208 MAINTENANCE SPRING ROXZRINR (RIL1. 0) 1
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8. AUTOMATIC BACK COMPONENTS (FOR LU-1511N-7)
BEC IR (LU -1511 N—-7H)

1 PA-3201502-00 JIG CYLINDER IOV 1
2 SM-6061602-TP SCREW M6 L=16 OVvAoT7FRIL 2
3 WP-0641601-SD WASHER M6 ESYHR ZHFETIL M6 2
4 213-48602 CYLINDER CONNECTING SCREW U= TYRY 1
5 NM-6060003-SC NUT M6 OVAIFYE M6 1
6 213-48503 FITTING BASE FroFoUUIORNIYTITA 1
7 SS-7151210-SP SCREW 15/64-28 L=12 JibeSxY 15/64-28 L=12 2
8 213-48701 BACKWARD FEED LINK FroFouUvy 1
9 SD-0800402-TP HINGE SCREW D=8 H=4 Fxy D=8 H=4 1
10 NS-6150430-SP NUT 15/64-28 OvAhoFrYhk 15/64-28 1
11 SD-0800352-SP HINGE SCREW D=8 H=35 FUXY D=8 H=3. 5 2
12 226-56102 REVERSE FEED LINK, (1) FrvoAoUUVo (1) 1
13 SS-7120760-SP SCREW 3/16-28 L=7.0 JibeSxyY 3/16-28 L=7 1
14 226-56003 SPRING SUSPENSION L=\ Hhs 1
15 SS-4120615-SP SCREW 3/16-28 L=6 FRRY 3/16-28 L=6 1
16 262-26209 SPRING A NFURIYIALERIIR 1
17 400-23289 SPRING SUSPENSION WED L) \— (1T 1
18 229-52501 BACK LEVER STOPPER JNY G U= Y= 1
19 SS-7111810-SP SCREW 11/64-40 L=18 ISy 11,/64—-40 L=18 1
20 PJ-3010651-04 HALF UNION ARU— K 1
21 400-56366 BT SWITCH C ASM. FvFNRNvIXALwvF (C) 7= 1
22 400-56365 BT SWITCH B ASM. FvFNvIRAvF (B) U= (H
23 400-56364 BT SWITCH A ASM. FvFNIRAwF (A) U= (N
24 GTS-01037000 CONNECTOR COVER ORI I HIN— (1)
25 EA-9500B01-00 CABLE BAND VA JAVAN (1)
26 213-88608 CABLE BAND AAvFRIOYT A5 (1)
27 HK-0346400-0A TERMINAL, FEMALE AXZG==FI IS (2)
28 SS-7110840-SP WASHER 5X10.5X1 ESHHx B5X10. 5X1 2
29 WP-0501016-SD WASHER 5X10.5X1 ESHYHR 5X10. 5X1 2
30 213-49105 CYLINDER PACKING PN INVE S 1
31 HX-0029500-00 WIRE MARK(T) JAv—<—27 (1) 1
32 PX-0151010-00 MUFFLER X735 1
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9. THREAD TENSION COMPONENTS

i FEER
24~26
23
REF.NO NOTE PART NO

1 401-03925 THREAD TENSION ASM. AT HE) 1

2 214-41050 TENSION POST COMPL. A4 ~Favy (FYydy) (1)

3 103-20109 SCREW STUD A ~RUNRY D (1)

4 B3128-520-000 TENSION SPRING 4 kUK (1)

5 B3137-527-0A0 TAKE-UP SPRING GUIDE ASM. AhNUNRR FPUr4 U= (1)

6 B3125-012-000 THREAD TENSION NUT A ~F3I-¥ FYK (D

7 226-18201 TENSION RELEASE PIN, A A4 R2LAEY (A) (2)

8 131-38201 THREAD TENSION DISK FEAFM (4)

9 226-17906 THREAD TENSION DISK PRESSER A NFIaDIYSHFTT (2)
10 B3129-526-000 TENSION SPRING (1.2) A bFI—-> % (1. 2) (2)
K| 229-21407 ROTATION STOPPER ARIAFMEERES (2)
12 229-21308 THREAD TENSION NUT FEAFMF v b (2)
13 101-24204 THREAD TENSION POST, A FAL1A4 FI-IR—- A (1)
14 107-41106 FIRST THREAD TENSION PLATE AAFA NFaoIbds (2)
15 229-45505 THREAD TENSION SPRING FE—RAFIER (1)
16 229-45703 THREAD TENSION NUT FARA TSV [@D)
17 214-41100 TENSION RELEASE PLATE A RV RXAH (1)
18 SS-4080620-TP SCREW 1/8-44 L=6 BRXRU 1./8-44 L=6 (1)
19 SD-0470281-SP HINGE SCREW D=4.7 H=2.8 Yoxy D=4. 7 H=2. 8 (2)
20 NS-6110310-SP NUT 11/64-40 OvAZFrYhr~ 11,/64-40 (1)
21 D3162-555-B00 THREAD GUIDE FAAF ANFI-IR— 7UFA (@)
22 SS-7110910-TP SCREW 11/64-40 L= 8.5 YIS xY 11./64-40 L=8. 2
23 PS-0600502-KP SPRING PIN RIUIEY 1
24 #01  213-48206 TENSION RELEASE BAR A MILAFIRD 1
25 #01 103-21107 TENSION RELEASE BAR A RIILA FUR— 1
26 230-06406 TENSION RELEASE BAR A NIV XFIRD I

NOTE(E:C) #01...SELECTIVE PARTS HEIRER
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10. THREAD RELEASE COMPONENTS (FOR LU-1511N-7)

RODHHOEFK (LU —-1511 N—-7H)

11

Ta

7
8

REF.NO NOTE PART NO DESCRIPTION m % Qty
1 214-41407 SOLENOID INSTALLING PLATE VU /A RNIYTAE 1
2 SS-7110910-TP SCREW 11/64-40 L= 8.5 vibeZxy 11./64—-40 L=8. 5 2
3 213-63106 TENSION RELEASE SOLENOID A RIILAVIL /AR 1
4 SS-7110570-SP SCREW 11/64-40 L= 4.8 JIbeSx%Y 11,/64-40 L=4. 8 2
5 400-62388 WASHER REEDY U/ A REE 1
6 HK-0346400-0B PIN CONTACT E3050 K 2
7 214-41209 TENSION RELEASE BAR A4 RILARD 1
8 214-41308 COUPLING awA s 1
9 NM-6040001-SN NUT M4X0.7 86HIFYE M4 1
10 NM-6040001-SN NUT M4X0.7 6HIFYE M4 1
11 NM-7040062-SB NUT M4 OvAhZ720FYF M4 I
12 WP-0501046-SC WASHER 5 X 13 X 1 ESHHR. 5X14X1 1
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11. KNEE LIFTING COMPONENTS
B ETBR

REF.NO NOTE PART NO DESCRIPTION m & Qty
1 213-43207 KNEE LIFTER SHAFT BASIS EUPTIO RYA 1
2 SM-6061202-TP SCREW M6 L=12 OvAo7FmRILE M6 L=12 3
3 #o1 213-42555 KNEE LIFTER SHAFT A ASM. EYTPTIOA (UF) 1
4 213-42506 KNEE LIFTER SHAFT A YTV A (1)
5 213-42605 KNEE LIFTER SHAFT PIN YT sIIEY (1)
6 #01 213-43702 KNEE LIFTER SHAFT A SPRING ET7TIT AR T
7 #01 213-43801 KNEE LIFTER SPRING RACK TP T INRAT 1
8 #01 SM-6051602-TP SCREW M5X0.8 L=16 OvAo7FRILE MEX0. 8 L=16 1
9 #o1 213-42704 KNEE LIFTER SHAFT B ES75I0B 1

10 #01 RE-0800000-K0 E-SHAPED SNAP RING (8MM) EASYKXD 8 1
11 #01 213-43009 KNEE LIFTERLEVER B ET 75 LUIIN—B 2
12 #01 SM-6052002-TP SCREW M5 L=20 OvAo7FmRILs M5EX0. 8 L=20 2
13 #01 213-42803 KNEE LIFTER LEVER A EY7SUIN—A 1
14 #01 SM-6052002-TP SCREW M5 L=20 OvAo7FRILE M5EX0. 8 L=20 1
15 #01 SM-8052502-TP SCREW M5X0.8 L=25 AXRY 1
16 #01 NM-6050001-SD NUT M5X0.8 OVAZFYE MEX0. 8 1Y T
17 #01 213-42902 KNEE LIFTER LINK EgrsUYY 1
18 #01 SD-0700451-TP HINGE SCREW D=7 H=4.5 Hdoxy D=7 H=4.5 2
19 #01 213-43405 KNEE LIFTER CONNECTING PLATE LTS TYAE 1
20 #01 SD-0700451-TP HINGE SCREW D=7 H=4.5 HdoxY D=7 H=4.5 2
21 #01 213-43355 KNEE LIFTER LEVER ASM. ET7573 (03) 1
22 #01 SM-6062502-TP SCREW M6 L=25 OvAo7FmILs M6 L=25 2
23 #01 228-63252 KNEE LIFTER JOINT ASM. EO7SVYET (U3) 1
24 B3428-521-000 PRESSER SPRING EOTPTIO FATTR (1)
25 SS-7090510-SP SCREW 9/64-40 L= 4.6 NSy 9,/64-40 L=4. 6 (1)
26 228-63203 KNEE LIFTER JOINT S AVE S )
27 #01 229-32453 BRACKET ASM. EYPFITITRNIVIOT (UF) 1
28 229-32404 BRACKET EOTPTITIORNIYTOT (1)
29 229-34707 SCREW EOTPTITIIRNIYTOTURARY (2)
30 #01 213-43157 KNEE PRESS PLATE ASM. EOT7TAY (V) 1
31 SM-9061203-SE SCREW M6 L=12 OVAZRILE M6 L=12 )
32 213-43108 KNEE PRESS LEVER EH7FLUIN— (1)
33 229-34509 KNEE PAD PLATE COVER BT TA NI~ (1)
34 229-34400 KNEE PAD PLATE RUBBER EO7TA 500 (1)
35 229-34202 KNEE PAD PLATE EO7TA5 (1)
36 229-34301 KNEE PAD PLATE SUPPORT ET 74555 M
NOTE(;*:2) #01...FOR LU-1509N,LU-1509NH LU-1509N, LU-1509NHH
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12. LOWER THREAD WINDER MECHANISM COMPONENTS
THRESEKBERMR

REF.NO NOTE PART NO DESCRIPTION @ % Qty
1 213-57967 BOBBIN DEVICE ASM. A MYFVYIF () 1
2 225-37658 BOBBIN FITTING BASIS COMPL. A MFRNIYTEA (VDY) @D)
3 213-57959 BOBIN SHAFT COMPL. A hFIo (rvdY) (1)
4 225-38151 BOBBIN CAM SHAFT COMPL. A NFHLYS (vdD) (1)
5 236-36202 BOBBIN LEVER A4 bFLUIN— (1)
6 213-56001 ADJUSTING PLATE ANNFITFTL FaoEYASY )
7 B1529-890-00C-A PRESSUR FOOT SPRING FHIINR (1)
8 106-18304 VERTICAL ROLLER WASHER YVau Ry O-35 Jvyvy (2)
9 213-58205 RUBBER RING A4 hFEITVIILY (1)

10 B3205-210-000 CUSHION Revy (1)
K] B1148-555-000 SPRING FOU FI-—TY EVIX M
12 RC-0560711-KP RETAINING RING CHZ bXD (1)
13 RE-0500000-K0 E-RING EAY XD 5 (1)
14 RO-0922702-00 RUBBER RING ouvy @D)
15 SS-7091410-SP SCREW 9/64-40 L=13.5 RibeSxY 9/64—-40 L=13. 5 (1)
16 S5-6090520-SP SCREW 9/64-40 L= 5.0 ESXY 9./64-40 L=5 D
17 145-12503 BOBBIN ADJUSTING PLATE ANIFFIORYAY @D)
18 S$S-6110810-TP SCREW 11/64-40 L=8 ESxY 11/64-40 L=8 3
19 107-04807 BOBBIN FRICTION WHEEL A4 hFIHVIILY 1
20 SM-8050602-TP SCREW M5 L=6 XY MBEX0. 8 L=6 2
21 105-02300 THREAD CUTTER A NFURIAH T
22 $S-6090620-SP SCREW 9/64-40 L=6 ES%Y 9,/64-40 L=6 2
23 213-55755 LOWER THREAD GUIDE ASM. VEARNTUFA (UF) 1
24 213-55706 FITTING BASE VEARNTUFANIYTTA @D)
25 D3162-555-B00 THREAD GUIDE FAAF ANFI-IR—- FrA (1)
26 NS-6110310-SP NUT 11/64-40 OvAZFYE 11,64-40 D
27 229-45505 THREAD TENSION SPRING FE—RAEFIER (1)
28 401-13092 THREAD TENSION DISK REERAFFM (2)
29 213-78708 THREAD TENSION POST FAAFA RFIDIRD (1)
30 229-45703 THREAD TENSION NUT E—RATT Y (1)
31 SM-6040800-SP SCREW ESXY 2
32 225-38706 PACKING A MNRFRIYTTALINyF 1
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13. AUTOMATIC PRESSER LIFTING MECHANISM COMPONENTS (FOR LU-1511N-7)
BERR EIFRERR (LU -1511N—-7H)

REF.NO NOTE PART NO DESCRIPTION B % Qty
1 PA-4001501-00 AIR CYLINDER I7vYE 1
2 SM-6082002-TP SCREW M8 L=20 Ovho7FrRILE M8 L=20 4
3 213-56506 CYLINDER CONNECTING SCREW UL ITYRY 1
4 NM-6080001-SE NUT M8 OvAsFYhs M8 131 1
5 SD-0720331-SP HINGE SCREW D= 7.24 H=3.3 Yoxy D=7. 24 H=3. 3 1
6 213-88509 PRESSER LIFTER LEVER A IROFTFIFZTUI—A T
7 213-56803 PRESSER LIFTER LEVER B IRIFAHIT7HLIN—B 1
8 SM-6051002-TP SCREW M5X0.8 L=10 OvAo7FRILE MBEX0. 8 L=10 2
9 213-56704 SHAFT IRDAGITHUN=I Y 1

10 PJ-3040651-01 ELBOW UNION 6XPT1/8 TILRAZAY 6XPT1./8 2
K 213-56308 CYLINDER STAY(FRONT) SUUIATA (XI) 1
12 213-56407 CYLINDER STAY(REAR) JUVEIATA (DvO) 1
13 CM-3002000-01 ATTENTION SEAL AT HFa943—)L (16) 1
14 $S-6151040-SP SCREW 15/64-28 L=10 ESxY 15/64-28 L=10 4
15 HX-0029500-0A WIRE MARK(2) JA—<—2 (2) 1
16 HX-0029500-0B WIRE MARK(3) JAv—<—2 (3) 1
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14. AIR MECHANISM COMPONENTS (FOR LU-1511N-7)

I7—REBFK(LU-T5T1T N-=-7H)

- 21



REF.NO NOTE PART NO DESCRIPTION B & Qty
1 401-02065 AIR APPARATUS B ASM. I7—%EBH 1
2 HX-0029500-00 WIRE MARK(1) JAv—<—2 (1) (4)
3 401-02063 ELECTROMAGNETIC VALVE B ASM. BhiFBA @)
4 GAK-A2302B00 ELECTROMAGNETIC VALVE A FUIRVA (1)
5 GAK-29010000 ELBOW B IA4YITYETB  (TILR) (1)
6 GAK-A1503000 INSULATION TUBE BYVIVFI—T @D)
7 HK-0346400-0A TERMINAL, FEMALE X2F-=ZFIL NS (4)
8 HK-0346101-80 CONNECTOR x4 (1)
9 BT-0600401-EB TUBE F1-7 (3)

10 HX-0029500-0A WIRE MARK(2) JAv—<—2 (2) (4)
11 HX-0029500-0B WIRE MARK(3) JAT7—~<—2 (3) €
12 SK-3385001-SE WOOD SCREW D=3.8 L=50 AR D=3. 8 L=50 4

13 SK-3385001-SE WOOD SCREW D=3.8 L=50 AL D=3. 8 L=50 4

14 400-38722 FILTER REGULATAR ASM. T4 )FLFaL—% (U3) 1

15 PF-0552170-A0 FILTER REGULATOR T4 UF2 -5 (1)
16 400-38723 FILTER REGULATOR MOUNTING PLATE A JLFUF20—FNIYT A5 @)
17 401-07618 NIPPLE HF (1)
18 GAK-29009000 ELBOW TJAYTYFETA (TR (1)
19 BT-0600401-EB TUBE F1-7 (1)
20 SM-4061001-SB SCREW M6 L=10 B M6 L=10 (2)
21 #01  401-02066 AIR APPARATUS C ASM. I7—%&ECH I

22 401-02064 ELECTROMAGNETIC VALVE C ASM. B+ CH (1)
23 GAK-A2302C00 ELECTROMAGNETIC VALVE C FIRYC (1)
24 GAK-29010000 ELBOW B IJA4YIYETB  (TILIR) @)
25 GAK-A1503000 INSULATION TUBE CYIVFa—T (1)
26 HK-0346400-0A TERMINAL, FEMALE XZFT==FIL NS [©))
27 HK-0346101-80 CONNECTOR x4 @)
28 BT-0600401-EB TUBE F1-7 (4)
29 HX-0029500-00 WIRE MARK(1) JAv—<—2 (1) (4)
30 HX-0029500-0A WIRE MARK(2) JAV—<—2 (2) (4)
31 HX-0029500-0B WIRE MARK(3) TJA7—~<—7 (3) (€3)
32 HX-0029500-0C WIRE MARK(4) JAv—<—2 (4) (4)
33 SK-3482501-SE WOOD SCREW D=4.8 L=25 VILEO®RY D=4. 8 L=25 2

NOTE(’E5C)

#01...0PTIONAL PARTS
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15. LUBRICATION COMPONENTS (FOR LU-1511N-7)
fEmBfR (LU —-1511N-78)
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REF.NO NOTE PART NO DESCRIPTION B % Qty
1 213-45756 ARM ONCE THROUGH OIL FELT ASM. FP—LAVUIATTIIILE (=) 1
2 213-45707 ARM ONCE THROUGH FELT A F—LAVYUaDTTLRA (1)
3 213-45806 FELTB F—LAVYUaDTT)UB (1)
4 213-45905 FACE ONCE THROUGH FELT XvITAvYUawJz)b (1
5 213-46358 FELT SUPPORT ASM. TJTILRTHTI (U3) 1
6 213-46309 FELT JT)URNYI M
7 213-46507 FEED CHANGE FELT FOINIAVEZATTIL S (1)
8 213-46408 FELT ALFa21DATTIVS (1
9 EA-9500B00-00 CLIP CV-70S gYVIINUR 60 (2)

10 213-40708 UPPER FEED OIL BAR PLATE DOFTUIRIAS 1
(K| SS-7110510-SP SCREW 11/64-40 L=5 NIlESXY 11,/64—-40 L=5 I
12 CQ-2020000-00 OIL WICK avy 0.2
13 EA-9500B01-00 CABLE BAND VAZAIAVAN 1
14 213-47000 TAKE-UP OIL PLATE FUEVIARIIN 1
15 CQ-2020000-00 OIL WICK avy 0.25
16 213-47208 TAKE-UP LUBRICATION FELT FUEYFaoa1JI)0~ 1
17 SS-3090610-SP SCREW 9/64-40 L=6 JILRY 9,/64—-40 L=6 1
18 213-46002 FELT FP—AhFaoaTI)LE 1
19 B1412-051-000 FELT JNUR=%+ TIILb 1
20 A4078-550-00A CLIP BAND TR AN 1
21 B3538-112-000 OIL RETURN TUBE HOLDER HoUdT A TFTI I
22 SS-4110615-SP SCREW 11/64-40 L=6 FIARIXY 11,/64—-40 L=6 1
23 400-51503 ARM OIL TANK ASM. TAIWEVT (1) 1
24 B3520-586-000 OIL SIGHT WINDOW 775 JVUFIR (1)
25 213-45608 ARM OIL TANK F—LFA AT (1)
26 SQ-1110401-MZ CONNECTING SCREW FI1-TUTYIRY )
27 SQ-1150451-MZ CONNECTING SCREW FA-JULovyxry (1)
28 236-30007 TUBE Fa—7 (0.5)
29 236-30007 TUBE Fa—7 (0.2)
30 236-30007 TUBE Fa—7 (0.6)
31 CQ-2520000-00 OIL WICK sy (0.7)
32 EA-9500B01-00 CABLE BAND VAZAIAVAN (3)
33 SS-7110830-SP SCREW 11/64-40 L=7.5 JILES®RY 11,/64-40 L=7. 1
34 213-45103 LUBRICATION BRACKET Fa191I0F T35 v b 1
35 $5-4150915-SP SCREW 15/64-28 L=9 FRRY 15,/64—-28 L=9 2
36 213-45202 OIL PIPE STAY FAWIRATRTA I
37 SS-4150915-SP SCREW 15/64-28 L=9 IRRY 15/64-28 L=9 2
38 400-64409 CONNECTION SCREW ASM. AT TYRy (UF) 1
39 SQ-1110401-MZ CONNECTING SCREW FA-TLooryxy 1
40 SS-6110480-SP SCREW 11/64-40 L=4.3 ESx%Y 11/64-40 L=4. 3 1
41 B3538-112-000 OIL RETURN TUBE HOLDER HVUdID A TATI T
42 $5-4110615-SP SCREW 11/64-40 L=6 FROAxY 11,/64-40 L=6 1
43 137-65607 OIL CONNEC. ARM 191 LorYoF 1
44 B3534-155-000 PLUNGER DAt 1
45 B1214-038-000 PLUNGER SPRING TSIV — FUI)R 1
46 B3524-552-000 PLUNGER THRUST PLATE TJo0I9V—- FUIAHFT I
47 S$S-4110815-SP SCREW 11/64-40 L=8 FTRRY 11/64—-40 L=8 1
48 SS-6111010-TP SCREW 11/64-40 L=9.5 FRU 11./64-40 L=9. 5 2
49 236-30007 TUBE Fa—7J 0.36
50 236-30007 TUBE Fa—7 0.16
51 236-30007 TUBE Fa—7 0.22
52 236-30007 TUBE Fa—7J 0.35
53 213-46101 LUBRICATION FELT PRESSER ANVAVEIAF2D91TTIV AT 1
54 213-46200 MUTUAL VERTICAL CHANGE FELT A9V 3 ISRV EIATTIV S 1
55 SS-7120760-SP SCREW 3/16-28 L=7.0 JbeSxyY 3/16—-28 L=7 1
56 213-46606 PIPE SUPPORT A THHT 1
57 BT-0600402-EA OIL TUBE Fa-7J 0.12
58 EA-9500B01-00 CABLE BAND TR JAAN 11
59 101-26803 OIL TUBE HOLDER JSATRX 1
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16. LUBRICATION COMPONENTS (FOR LU-1509N,LU-1509NH)

feomEafk (LU —1509 N, LU—-1509 NHHA)

%—28 31

REF.NO NOTE PARTNO DESCRIPTION @ % Qty
1 213-45756 ARM ONCE THROUGH OIL FELT ASM. P=LHYUADTIIE (UF) 1
2 213-45707 ARM ONCE THROUGH FELT A P—=LHYUaDTI)LRA (1)
3 213-45806 ARM ONCE THROUGH FELT B P—LHYUaoTI)URB (1)
4 213-45905 FACE ONCE THROUGH FELT XY THUa9TI)Lk (1)
5 213-46358 FELT SUPPORT ASM. JIAOYI (U3) 1
6 213-46309 FELT SUPPORT JILRTEI o))
7 213-46507 FEED CHANGE FELT FOUNYAYZAT IV (1)
8 213-46408 FELT HLF+F192TI)b (1)
9 EA-9500B00-00 CLIP CV-70S TYUVINVUR 60 (2)

10 SS-6110480-SP SCREW 11/64-40 L=4.3 ESx%Y 11/64-40 L=4. 3 1
11 213-40708 UPPER FEED OIL BAR PLATE DOFOUIRDAS 1
12 SS-7110510-SP SCREW 11/64-40 L=5 RIESRY 11,/64-40 L=5 1
13 CQ-2020000-00 OIL WICK avy 0.2
14 B1140-051-000 TAKE-UP OIL SPLASHER FoEY AR-4% 1
15 CQ-2020000-00 OIL WICK avy 0.25
16 213-47208 TAKE-UP LUBRICATION FELT TUEVFIDITIILR T
17 SS-3090610-SP SCREW 9/64-40 L=6 JIbRY 9,/64-40 L=6 1
18 213-46002 FELT P—ALFa20ATTIVE 1
19 B1412-051-000 FELT J\UR=4+ TI)Lhk 1
20 CQ-2520000-00 OIL WICK avy 0.3
21 BT-0500300-EA OIL TUBE oULAUFI-T 0.25
22 214-07507 OIL TANK A I3uIFPISHIVIA 1
23 214-07606 OIL TANK B IawIrISHIIB 1
24 214-07705 FELT IauIrISEVOTIILN 2
25 SS-6111010-TP SCREW 11/64-40 L=9.5 FRU 11/64-40 L=9. 5 2
26 CQ-2020000-00 OIL WICK IvY 0.2
27 213-39700 UPPER FEED STOPPER PLATE (B) DOFOURRwIA% (B) 1
28 SS-7111120-TP SCREW JibeoRY 2
29 WP-0450801-SD WASHER 4.5X10X0.8 YR 4. 5X10X0. 8 1
30 226-20504 OIL WICK HOLDER Ay J*ao11y 95T 1
31 EA-9500B01-00 CABLE BAND VOEVITUR 1
32 PS-0500202-KP SPRING PIN 5X20 2JUvIE¥r 5. 0X20 1
33 #01 B1412-051-000 FELT J\UR=4+ TI)Lhk 1
34 #01 CQ-2020000-00 OIL WICK avy 0.21

NOTE(/F5E)

#01...FOR LU-1509NH
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17. GAUGE COMPONENTS

T—UBMR

REF.NO NOTE PART NO DESCRIPTION m A Qty
1 107-01654 SLIDE PLATE ASM. AINUAE = 1
2 107-01704 THROAT PLATE JINUAH 1
3 #01 214-52503 THROAT PLATE J\UA4% (09NH) 1
4 $5-2110920-TP SCREW 11/64-40 L=8.5 TIWUSRY 11./64-40 L=8.5 2
5 107-53150 SLIDER PLATE ASM., RIGHT A RFUIRUAY (ZF) TRYF = 1
6 107-01902 SLIDE PLATE ,LEFT A RFUIRUAE (EFD) 1
7 107-11653 FEED FOOT ASM. FOUFPY (UF) 1
8 SM-6040552-TP SCREW M4 L=4.5 OYAZ7FRILE M4 L=4. 5 (1)
9 107-58456 PRESSER FOOT ASM. FUIFY (FUIAVEFITD) U= 1

10 SM-6040802-TP SCREW M4X0.7 L=8 OvAHI7HRIL S (1

K| 214-52404 FEED DOG FZUIR I

12 SS-6111010-SP SCREW 11/64-40 L= 9.5 ES%Y 11/64-40 L=9. 5 2
NOTE(;E52) #01....FOR LU-1509NH LU—1509 NHH
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18. THREAD STAND COMPONENTS
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19. BELT COVER & OIL RESERVOIR COMPONENTS
NV A= - RIS EEfR

REF.NO NOTE PART NO DESCRIPTION @ % Qty
1 213-51457 OIL RESERVOIR ASM. 7IZ07 (UF) 1
2 $S-6151440-SP SCREW 15/64-28 L=14 ES®Y 15/64-28 L=14 1
3 $S-7110840-SP SCREW 11/64-40 L=7.8 JIeESxXY 11,/64-40 L=7. 8 1
4 $S-5110740-TP SCREW 11/64-40 L= 6.5 NSRRY 11/64-40 L=6.5 1
5 400-25299 OIL POT JOINT FIS5RF 1
6 213-79003 OIL MANAGEMENT WASHER PISXFTAXR 1
7 B8112-220-000 OIL SEAL FPISRXF FA)I¥—=)b 1
8 400-25300 OIL POT F7ISEY 1
9 SM-3031401-SE SCREW M3X0.5 L=14 T)ILIXY M3X0. 5 L=14 4

10 NM-6030001-SC NUT M3 OvAZFYhE M3X0. 5 11 4
11 107-48101 OIL REMOVING SETSCREW PACKING TITRAF N XZIINFD 8
12 WP-0320501-SC WASHER M3 ESYHR 3. 2X7X0. 5 4
13 SK-3241601-SC WOOD SCREW D=2.4 L=16 RIVEOXRY D=2. 4 L=16 8
14 107-55254 BELT COVER C ASM. (FOR JE) NV hAN-C (JEYTD) U= 1
15 107-55205 BELT COVER C(JE) ~N)UI—=C (JEYTID) (1)
16 SK-3482500-SC WOOD SCREW D=4.8 L=25 NILEOXY D=4. 8 L=25 (2]
17 213-51150 BELT COVER ASM. (RIGHT) NV A= (EF) U= 1
18 213-51101 BELT COVER (RIGHT) NV bANR— (ZF) (1)
19 213-51002 BELT COVER AUXILIARY PLATE NV bANR=FRY 345 (1)
20 213-51200 BELT COVER (LEFT) N bAN—= (EFU) 1
21 D8232-241-E00 BELT COVER SUPPORT A NIURAR="IFIT A I
22 $S-6153040-SP SCREW 15/64-28 L=30 %Y 15/64-28 L=30 2
23 #02 213-45350 OIL TANK ASM. FAIWIVD (UZ) 1
24 107-27303 FILTER TA I~ (1
25 107-27204 FILTER CAP TAII—FrvvT (1)
26 107-53002 FILTER PLATE TAIIT—FTITAH (D)
27 213-45301 OIL TANK TAINEY (1)
28 213-46804 COVER(LOWER) HIN—= (%5) (D
29 SM-6021000-TP SCREW ESRY (3)
30 NM-9050001-SC WING NUT M5X0.8 FIVFVYE MEX0. 8 1v1 (1)
31 TA-0800704-R0 RUBBER PLUG KXEY M
32 213-46903 FILTER T4ILY (1)
33 213-46705 COVER(REAR) HN— (DI) (D
34 213-45509 FILTER CASE TAIET—2R (1)
35 B8228-125-000 OIL RESERVOIR MAGNET AL (1)
36 107-39209 FILTER PACKING TAIVF=IF M
37 #01 B1841-563-000 OIL DRIP FELT HRIOIA FISOT 1
38 #01 105-39906 SET NAIL ~XTF 4
39 #01 B1839-563-000 OIL RECEIVING COVER HhRIDEIA FPISIA 1
NOTE(3F:2) #01...FOR WITHOUT THREAD TRIMMER RO
#02...FOR WITH THREAD TRIMMER REIDTEH
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20. OPTIONAL PARTS (ADDITIONAL SPRING FOR PRESSER BAR) COMPONENTS
A7V avEE (ZEO4)UiER) BF%

ity

0

m

REF.NO NOTE PART NO DESCRIPTION B & Qty
1 210-06507 ADJUST SCREW B FUIFaotYyxRy B 1
2 NS-6110530-SP NUT 11/64-40 OvAIFYE 11,/64-40 1
3 210-06408 ADJUST SCREW A FUIFaobyRY A 1
4 400-72709 SPRING SUPPORT SHAFT ASM. [Fa A8 () 1
5 400-72708 SPRING SUPPORT SHAFT Rtz R B (1)
6 PS-0300242-K0 SPRING PIN 3.0X24 ZTTJITEY 3. 0X24 [@D)
7 210-06002 ADJUST SPRING B FUIFaobEY/I\x B 3
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21. DL MECHANISM COMPONENTS (FOR LU-1511N-7 OPTIONAL PARTS)
DL &EBR (LU—-1511N-7 FT7Y3VE&R)

REF.NO NOTE PART NO DESCRIPTION m & Qty
1 SS-7110840-SP SCREW 11/64-40 L=7.8 JIeESxXY 11,/64-40 L=7. 8 2
2 PA-3202001-00 JIG CYLINDER IO E 1
3 SM-6044002-TP SCREW OwAo7FRIL 2
4 214-38403 CYLYNDER CONNECTING SCREW Y= ITYRY 1
5 NM-6080721-SE NUT M8 OvAaorY s M8 1
6 214-38502 MUTUAL VERTICAL LINK 030939505 T
7 SD-0600403-TP HINGE SCREW DOFoUT-U FURY 1
8 SD-0600454-TP SHOULDER SCREW YUxRY D=6 H=4. 5 1
9 214-38601 MUTUAL VERTICAL LINK SPACER 9OV 305UV I AR 1

10 SS-6111610-SP SCREW 11/64-40 L=16 %Y 11,/64-40 L=16 2
11 214-38700 MUTUAL VERTICAL LINK SUPPORT 03939500951 T
12 SS-4110815-SP SCREW 11/64-40 L=8 FIARRY 11,/64-40 L=8 2
13 PJ-3040651-01 ELBOW UNION 6XPT1/8 T)IbiR1Z#> B6XPT1./8 1
14 PX-0151010-00 MUFFLER X735 1
15 HX-0029500-0C WIRE MARK(4) DA V—~—2 (4) 1
16 401-02062 5RANGE SWITCH ASM. SEXA vFHH 1
17 214-42603 SWITCH COVER 2A W F I — (1)
18 214-42702 SWITCH CIRCUIT FITTING BASE AAVFFNY NIYT S A (1)
19 401-02061 5RANGE SWITCH SUB ASM. SER A v FEMRE (1)
20 214-42900 KEY TOP A F—hrvTA (1)
21 214-43007 KEY TOP B F—rvTB o))
22 214-43106 KEY TOP C F—rwIJC (1)
23 214-43205 KEY TOP D F—r~wID (1)
24 214-43809 KEY TOP F F—rvIF (1)
25 HX-0035400-0N SPACER ANR—tF (4)
26 NM-6030001-SC NUT M3 OVAZFYE M3X0. 5 1¥1 3
27 SL-4030631-SC SCREW M3X6 HHRYE FARIARY M3 L=6 (4)
28 214-38106 STOPPER PLATE B AbwIl4% (B) 1
29 400-25036 KNEE SWITCH ASM. TIPS RAvF (U3) 1
30 400-25035 KNEE SWITCH ASM. EPRAAvF (U3) (1)
31 MAT-80231T00 DRIVING BAR, T002 AAYF TIDF (TO02) )
32 MAT-80230T00 KNEE SWITCH SUPPORT BASE AAYF vIF4 (TO02) (2)
33 SS-6151220-SP SCREW 15/64-28 L=11.5 %Y 15/64-28 L=11. 5 (4)
34 SS-7111410-SP SCREW 11/64-40 L=14 ey 11,/64-40 L=14 (2)
35 214-37207 WINDOW PLATE F NRASF 1
36 SK-3514000-SC WOOD SCREW D=5.1 L=40 NILEZXY D=5. 1 L=40 2
37 214-37306 WINDOW PLATE E PACKING N RAZENwFY 1
38 214-38205 UPPER FEED STOPPER PLATE DIFOURBwIAE 1
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22. AUTOMATIC BACK COMPONENTS (OPTIONAL PARTS)

B8)/\v IRk (77> 3Ekam)

- 31



REF.NO NOTE PART NO DESCRIPTION B & Qty
1 213-48958 WINDOW PLATE ASM. NRA50= (JRINVIVDIFYE) 1
2 PA-3201502-00 JIG CYLINDER N (1)
3 SM-6061602-TP SCREW M6 L=16 OvAI7FRIL s (2)
4 WP-0641601-SD WASHER M6 ESUHR ZIHFVIL M6 (2)
5 213-48602 CYLINDER CONNECTING SCREW U —L YR Y (1)
6 NM-6060003-SC NUT M6 OYVAZFYK~ M6 @D)
7 213-48503 FITTING BASE FroAoUUDTONIYTE A (1)
8 SS-7151210-SP SCREW 15/64-28 L=12 JIES®RY 15/64-28 L=12 (2)
9 213-48701 BACKWARD FEED LINK FroFoUUvY (1)

10 SD-0800352-SP HINGE SCREW D=8 H=3.5 Fdoxry D=8 H=3. 5 (2)
1 PJ-3010651-04 HALF UNION ZRU—=F M
12 PX-0151010-00 MUFFLER IS @)
13 SD-0800402-TP HINGE SCREW D=8 H=4 Yoy D=8 H=4 1
14 NS-6150430-SP NUT 15/64-28 OvhorYhk 15/64-28 1
15 226-56102 REVERSE FEED LINK, (1) FroFoUUVo (1) 1
16 SS-7120760-SP SCREW 3/16-28 L=7.0 JILESXY 3,/16—28 L=7 T
17 226-56003 SPRING SUSPENSION LIN—IRAT 1
18 $S-4120615-SP SCREW 3/16-28 L=6 FRXY 3/16—-28 L=6 1
19 262-26209 SPRING ARUDHEBALRUER 1
20 400-23289 SPRING SUSPENSION WED L) \—(E i 1
21 229-52501 BACK LEVER STOPPER NI U= ~w/{— I
22 400-56366 BT SWITCH C ASM. SvFNvIRAvF (C) U= 1
23 400-56365 BT SWITCH B ASM. FvFIN\vIRAvF (B) U= (1)
24 400-56364 BT SWITCH A ASM. FvFINwIZAAvF (A) U= (1)
25 GTS-01037000 CONNECTOR COVER ORI HIN— (1)
26 EA-9500B01-00 CABLE BAND EADIAVN M
27 213-88608 CABLE BAND AAYF R NIYT A5 (1
28 HK-0346400-0A TERMINAL, FEMALE AZF—==F)b IS (2)
29 HK-0346101-40 HOUSING 14P INDIT 14P 1
30 SS-7110840-SP SCREW 11/64-40 L=7.8 RIbeSx%y 11/64-40 L=7. 8 2
31 401-07488 AIR APPARATUS ASM. I7—RE (f) 1
32 401-05335 ELECTROMAGNETIC VALVE (F) BRF (F) (1)
33 GAK-29010000 ELBOW B 4 vIMFB (TILM) (D
34 HK-0346200-20 2P PLUG JS502P (1)
35 HK-0346300-0A TERMINAL FRE—=F) IS (2)
36 GAK-AT1503000 INSULATION TUBE s 1—7 @)
37 BT-0600401-EB TUBE Fa—7 (1.3)
38 HX-0029500-00 WIRE MARK(1) JAV7—<—2 (1) (4)
39 401-05811 CORD ASM. J— R4 (1)
40 SK-3385001-SE WOOD SCREW D=3.8 L=50 AL D=3. 8 L=50 4
41 213-49105 CYLINDER PACKING PDNEINVE I
42 WP-0501016-SD WASHER 5X10.5X1 ESHYHR 5X10. 5X1 2
43 SS-7111810-SP SCREW 11/64-40 L=18 IESRY 11./64-40 L=18 1
44 400-38722 FILTER REGULATAR ASM. T4 —LFaL—51 1
45 PF-0552170-A0 FILTER REGULATOR TAIE—FaL—5 (1)
46 400-38723 FILTER REGULATOR MOUNTING PLATE 4 /L5 —LF 1 U—F B @)
47 401-07618 NIPPLE HrF (1)
48 GAK-29009000 ELBOW A4V IMEA (TILR) @)
49 BT-0600401-EB TUBE Fa—7 (0.28)
50 SM-4061001-SB SCREW M6 L=10 B M6 L=10 (2)
51 SK-3482501-SE WOOD SCREW D=4.8 =25 AARRC D=4. 8 L=25 ?
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23. AUTOMATIC PRESSER LIFTING MECHANISM COMPONENTS (OPTIONAL PARTS)
BEMA LI=ERR (77> 328m)
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REF.NO NOTE PART NO DESCRIPTION @ & Qty
1 PA-4001501-00 AIR CYLINDER I7YUVE 1
2 SM-6082002-TP SCREW M8 L=20 OvAo7FRIL 4
3 213-56506 CYLINDER CONNECTING SCREW U LITYRY 1
4 NM-6080001-SE NUT M8 OvAZFYhs M8 1v1 1
5 SD-0720331-SP HINGE SCREW D= 7.24 H=3.3 gy D=7. 24 H=3. 3 1
6 213-56605 LEVERA IRSIFTIFZTLUI—A I
7 213-56803 LEVER B IROAHIFHLIN—B 1
8 SM-6051002-TP SCREW M5X0.8 L=10 OvAo7FRILE MEX0. 8 L=10 2
9 213-56704 SHAFT IRIAGIFPHTUIN—I Y 1

10 PJ-3040651-01 ELBOW UNION 6XPT1/8 TILRI=#> 6XPT1./8 2
11 213-56308 CYLINDER STAY(FRONT) SUIHIZATA (RI) 1
12 213-56407 CYLINDER STAY(REAR) JUIEHRATA (HvO) 1
13 CM-3002000-01 ATTENTION SEAL aAesHBFaoA4—)b (16) 1
14 $S-6151040-SP SCREW 15/64-28 L=10 ES®Y 15/64-28 L=10 4
15 HX-0029500-00 WIRE MARK(1) JAv—<—2 (1) 1
16 HX-0029500-0A WIRE MARK(2) JAv7—<—72 (2) T
17 EA-9500B01-00 CABLE BAND VOV R 3
18 401-03003 AIR APPARATUS(P)ASM. I7—%E (P) (#0) 1
19 400-38904 MAGNETIC VALVE(P) Bt (P) (1
20 GAK-29010000 ELBOW B A4 v IMFB (TI)LR) (1)
21 HK-0346100-20 2-POLE NYLON PLUG oI T2P )
22 HK-0346400-0A TERMINAL, FEMALE AZRT—ZFI S (2)
23 GAK-A1503000 INSULATION TUBE egFa—7J (1)
24 BT-0600401-EB TUBE Fa—7 (1.3)
25 BT-0600401-EB TUBE Fa—7 (1.3)
26 HX-0029500-0A WIRE MARK(2) JAv7—~<—7 (2) €y
27 HX-0029500-0B WIRE MARK(3) DA v—<—2 (3) (4)
28 401-05811 CORD ASM. O— R (1)
29 SK-3385001-SE WOOD SCREW D=3.8 L=50 AL D=3. 8 L=50 4
30 400-38722 FILTER REGULATAR ASM. T4 IF—LFa 54 1
31 PF-0552170-A0 FILTER REGULATOR T4 —=UFaF (M)
32 400-38723 FILTER REGULATOR MOUNTING PLATE T A I —LF 2 UTBEUTR (1)
33 401-07618 NIPPLE s (1)
34 GAK-29009000 ELBOW A4 v IMFA ()W) (1)
35 BT-0600401-EB TUBE Fa—7J (0.28)
36 SM-4061001-SB SCREW M6 L=10 TNV M6 L=10 2
37 SK-3482501-SE WOOD SCREW D=4.8 L=25 AL D=4. 8 L=25 2
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24. SUSPENSION SQUARE COMPONENTS (OPTIONAL PARTS)
MOTERBER (4723 VEkam)

REF.NO NOTE PART NO Qty
1 MAH-152010A0 RULER vyIaoE (93) 1
2 WP-0621016-SD WASHER 6.2X13X1 ESHAHR 6. 2X13X1 2
3 WS-0610002-KN SPRING WASHER 6.1X12.2X1.5 =Y HR M6 2
4 $S-7151610-SP SCREW 15/64-28 L=16 JIbeSxY 15/64-28 L=16 2
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25. ACCESSORIES PARTS COMPONENTS

NEmBER

1‘ 2 7 -8

S =) e ‘7 -

| |

3 4 5-18 | ﬁ % |

| |

@i@ L _

17
21
9
REF.NO Qty
1 214-13158 ACCESSORY BAG ASM. Vo NRNvT (U3) 1
2 229-33006 SCREW DRIVER,LARGE RSA4)\— (F41) 1
3 B9113-012-000 WRENCH (9X10) U3a-gF ) (¥3-) 1
4 MDF-RX2700C0 NEW DEFRIX OIL NO.2(700CC) FIUYIRAAAIUNO. 2 (700CC) 1
5 #04  J1067-000-000 OILER 7S5y 1
6 #04  401-01742 RELAY CORD ASM. R O— R(fH) T
7 M1351-7B1-602 NEEDLE 135X17 #160-2 # 135X17 #160—-2%A 1
8 #02 MC-0190R16-02 NEEDLE 190R #160-2 J\U vaxXwwW190R #160-2%K 1
9 229-33303 VINYL COVER rYJEZ LA — 1
10 B8206-012-000 FELT CUSHION N2 w3y 4
K B8209-012-000 RUBBER CUSHION K7 Y IdLN 4
12 #03 B9117-563-000 BOBBIN N 1
13 #04  213-90307 FIXING KNIFE GAUGE OAFAART—Y 1
14 #01 213-34800 ALUMINUM BOBBIN WITH KNURL FILEREY (O—Lw bY=F) 1
15 214-13257 RUBBER HINGE ASM. SN—tvY (UZ) 1
16 #04  401-01368 PANEL STUD JCRIVZARE 2
17 #04 EA-9500B01-00 CABLE BAND VOtV R 3
18 1#03 B9121-012-0A0 OILER ASM. 7ISYY U= 1
19 #04  401-02736 BUTTON TUBE RYVFa—7 0.35
20 #04 MTS-P00900B0 MOTOR PULLEY ASM. P.C.D 90 E—457—UfH90 1
21 #04 MTJ-VHO0430A V BELT 43INCH VRXILN43A4UF I
NOTE(;F52) #01...COMPLETE SET DELIVERY ONLY > 7U— ~NHfEODH
(FOR WITH THREAD TRIMMER) (REIDGER)
#02....FOR LU-1509NH LU-1509 NHFH

#03....
#04....

FOR WITHOUT THREAD TRIMMER
FOR WITH THREAD TRIMMER
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26. TABLE OF EXCHANGING GAUGE PARTS (1)

SR —

J—EBx (1)

Walking foot

1

t

1

!

18 107-12750

L#YR
Presser foot Ref. No Part No. Ref. No Part No. Ref. No Part No. Ref. No Part No.
BiR
1 107-11653 2 107-11752 3 107-11851 4 107-11950
Ref. No Part No.
% 15 107-12552 —_— — — —
Standard
k 16 | 107-58456 B % — — —
17 107-12651 & — — —
% 02
18 107-12750 — —
S < . = ..,
Walking foot
H#YR L
Ref. No Part No. Ref. No Part No. Ref. No Part No Ref. No Part No.
5 107-45354 9 107-46352
Presser foot 6 107-45453 10 107-46451
"R 13 107-12354 14 107-12057
7 107-45552 11 107-46550
Ref. No Part No. 8 107-45651 12 107-46659
& 15 107-12552 — — @) —
%’ 16 | 107-58456 — — o —
%’ 17 107-12651 — — @) —

*01 -

*04 -

‘For

‘For

‘Without groove.

BELIAT

To be used when the thread

BORDCAIRA CVEIER

L

‘For overlapped sections of

To be used when overlapped

BRTORYEAFBVEIZER

Y W
To be used for

ERY GV

To be used for further

FOENMEDE %M HER

light-weight sponge.

cannot be grasped at the sewing start.

material.

sections cannot be smoothly fed.

resilient materials.

— 87 —

resilient materials such as sponge.
ARV FOENEORE 27N ICH A

heavy-weight sponge.




REF.NO NOTE PART NO DESCRIPTION m R Qty

1 107-11653 FEED FOOT ASM. FoOUrPY (UF) 1
2 107-11752 FEEDING FOOT (URETHANE) FOUPIHOUAYAD (U) 1
3 107-11851 FEEDING FOOT ASM. RIGHT FOUPIZFASAVIIY (U3) 1
4 107-11950 FEEDING FOOT ASM.,LEFT FOUPIESURIFTIIY (V) 1
5 107-45354 FEEDING FOOT (PIPING) 3MM FOUTPIIAEYTTIY 33U (U3) 1
6 107-45453 FEEDING FOOT (PIPING) 4MM FOUT7IIAEVTID 45U (U3) I
7 107-45552 FEEDING FOOT (PIPING) 5MM FOUTVIAEYTTID 5 (U3) 1
8 107-45651 FEEDING FOOT (PIPING) 6MM FOUTVIAEYTID 63U () 1
9 107-46352 FEEDING FOOT (PIPING) 3MM ADJUSTABLE #2U 7Y ANV /\(E>F3Y 33U (U3) 1
10 107-46451 FEEDING FOOT (PIPING) 4MM ADJUSTABLE A2 U7 AANVI\AEVFTy 4= (£3) 1
(K] 107-46550 FEEDING FOOT (PIPING) 5MM ADJUSTABLE A2 U 7 VANY\AEYFT5 6= () T
12 107-46659 FEEDING FOOT (PIPING) 6MM ADJUSTABLE #2 U 7P I ANV \(EYFTY 63U (U3) 1
13 107-12354 FEED FOOT ASM. FoUrPY (EVFY) U= 1
14 107-12057 FEED FOOT ASM. FoUry kO =) 1
15 107-12552 PRESSER FOOT ASM. FYITY U= 1
16 107-58456 PRESSER FOOT ASM. FHI7Y FHIXUEFTID) 7= 1
17 107-12651 PRESSER FOOT ASM. FHIFIFTID (V) 1
18 107-12750 PRESSER FOOT, URETHANE FUI7YOLEHIAD (U3) 1
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SRy - I—B% (2)

. TABLE OF EXCHANGING GAUGE PARTS (2)

Walking foot *01
xR
Ref.No Part No Ref. No Part No Ref. No Part No Ref. No Part No Ref. No Part No Ref.No Part No Ref. No Part No Ref. No Part No
Presser foot 5 [107-45354[ 9 [107-46352
BiR 6 107-45453 10 107-46451
1 107-11653 2 107-11752 3 107-11851 4 107-11950 13 107-12354 14 107-12057
7 107-45552 11 107-46550
Ref.No Part No 8 [107-45651] 12 [107-46659
% 15 [107-12859 —_— R @ R R —_— R R
*02
% 16 |107-12958 JE— N N % N JE— N N
*03
17 [107-47350 Adjustable
IR
18 |[107-47459
% 19 [107-47558 @ ﬁ ;.
20 [107-47657 *04 *05
k 21 [107-13055 _— _— _— _— _— _— _— *06
Feed do g Throat plate
£ ) & 4
2. 2mm 2.2mm 1. 6mm 2. 2mm
. . Standard Wide type
St:}nd;rd %01 For ;ln; t;read Wlé;g}ige B #* %07 BES(T° %07 %08
Ref.No 22 23 24 25 Ref.No 26 27 28
Part No. 214-52404 107-17205 107-17304 107-39001 Part No. 107-01704 107-02009 214-52503
For machining
m I R
Feed driving eccentric
ETEOAL
Q.
To be machined to Type B to be machined|Type A to be machined =
a walking foot to a walking foot to a walking foot
EYRNIA #0ZNIAB HYRMIAA
Ref.No 29 30 31 Ref.No 32
Part No. 107-12255 107-48358 107-13253 Part No. 213-78104
*01 ‘Without groove.
BELIAT
To be used when the thread cannot be grasped at the sewing start.
BWADICEAABRACCVWEIZER
*02 ‘Right-edge presser.
HRIEZ
To be used to sew edges of material
TyYeRET 254 CHER
*03 - -Left-edge presser.
TRz
To be used to sew edges of material
IV RETHHACER
*04 - -For piping.
N4V TR
To be used for general piping processes
ORI IRICER
*05 - -For piping
NAEVTA
Permits adjustment of the needle position with respect to the pipe.
NATIRT2HDUENAELRE T,
*06 - - -Wide type
BLY AT
To be used when a sewing product cannot be smoothly fed.
REYDZEY ABVGAIZER
*07 - -For except LU-1509NH
LU-1509NH#RK<
*08 ‘Exclusive parts for LU-1509NH

LU-1509NHERBS
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REF.NO NOTE PART NO DESCRIPTION m A Qty
1 107-11653 FEED FOOT ASM. FoOUrPY (UF) 1
2 107-11752 FEEDING FOOT (URETHANE) FoUTIOLEYYAY (U3) 1
3 107-11851 FEEDING FOOT ASM. RIGHT FOUPIZFASAVIIY (U3) 1
4 107-11950 FEEDING FOOT ASM.,LEFT FOUPIESURIFTIIY (V) 1
5 107-45354 FEEDING FOOT (PIPING) 3MM FOUTPIIAEYTTIY 33U (U3) 1
6 107-45453 FEEDING FOOT (PIPING) 4MM FTOUPIRACYTTD 45T () I
7 107-45552 FEEDING FOOT (PIPING) 5MM FOUTIIAEYTTD BIY (U3) 1
8 107-45651 FEEDING FOOT (PIPING) 6MM FOUTVIAEVTID 63U (U3) 1
9 107-46352 FEEDING FOOT (PIPING) 3MM ADJUSTABLE #2U 7Y ANV /(535 33U (U3) 1
10 107-46451 FEEDING FOOT (PIPING) 4MM ADJUSTABLE A2 U7 AAVI\A YTy 431 (£3) 1
(K] 107-46550 FEEDING FOOT (PIPING) 5MM ADJUSTABLE A2 U 7 VANV \AEYF TS5 60 (=) T
12 107-46659 FEEDING FOOT (PIPING) 6MM ADJUSTABLE #2 U 7P AANY (V5T Y 63U (U3) 1
13 107-12354 FEED FOOT ASM. FoUrPY (EVFY) U= 1
14 107-12057 FEED FOOT ASM. FoUry kO =) 1
15 107-12859 FEEDING FOOT, RIGHT FUIT7IVZFHYAHIAY (U3) 1
16 107-12958 PRESSER FOOT,LEFT FUI7IVEFUAGZFTIID () 1
17 107-47350 PRESSER FOOT (PIPING) 3MM FYIT7Y 3ZUINAEVTTD 1
18 107-47459 PRESSER FOOT (PIPING) 4MM FYIT7Y 4=U)qE0 T30 1
19 107-47558 PRESSER FOOT (PIPING) 5MM FHYIFY 5ZUIqEVTTD 1
20 107-47657 PIPING FOOT 6MM FYIT7Y 6IU/IqEVTTD 1
21 107-13055 FEED FOOT ASM. FHI7Y OO 73) 1
22 214-52404 FEED DOG FoUN 1
23 107-17205 FEED DOG,W10 GROOVE FOUN (ZVFY) 1
24 107-17304 FEED DOG (THIN THREAD) FoUIX (kv A ~3D) 1
25 107-39001 FEED DOG FoU)X (JUleO) 1
26 107-01704 THROAT PLATE NIA% 1
27 107-02009 THROAT PLATE NUA% (JUlen) 1
28 214-52503 THROAT PLATE J\UA% (09NH) 1
29 107-12255 FEED FOOT ASM. FOUTPY (hdD3aADA) U= 1
30 107-48358 PRESSER FOOT ASM. FYI7Y (hOd939B) = 1
31 107-13253 PRESSER FOOT ASM. FZYI7Y (hOdD30DA) 0= 1
32 213-78104 FEED DRIVING ECCENTRIC JausFoUnA 1
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28.LIST FOR INFORMATION OF CHANGE

REBERYUA D

As to the place changed, refer to the corresponding Rev. No

When previous parts (Obsoleted part) and new parts (Added parts) are
not interchangeable with each other:

In this case, even obsoleted parts (D.) can be ordered with the
obsoleted part number, so select the parts with changed dates and
place your orders.

ZEEME, Z%Rev. No. REIBRB LT,
BROEARNGWEEDESR, HREhicad Th, CEXTEET,
29359304

No . 1341---Rev. No.

xA:Added partstmf®/D:0Obsoleted partstiBBR/E:Erratumit

Rev.[PageRef. Parts No. Rev.[PageRef. Parts No
* No. = No. & % * No. = No. 5o %
D| 06 2 3/400-19114 Al 07 2 31401-52631
Al 07 4 16| 401-97297
D| 06 4 20| 213-36557
D| 06 4 21/213-36508 Al 07 4 211401-97296
D| 06 4 26|/ B1203-512-000 Al 07 4 26140